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1. CERTIFICATION
PRODUCT: Wireless-N PCI Adapter with Dual-Band
BRAND NAME: Linksys
MODEL NO.: WMPG600N
TEST SAMPLE: R&D SAMPLE
TESTED: Sep. 24 to Oct. 24, 2008

APPLICANT: Cisco-Linksys LLC

STANDARDS: FCC Part 15, Subpart C (Section 15.247),
ANSI C63.4-2003

The above equipment (Model: WMPG600ON) has been tested by Advance Data
Technology Corporation, and found compliance with the requirement of the above
standards. The test record, data evaluation & Equipment Under Test (EUT)
configurations represented herein are true and accurate accounts of the
measurements of the sample’s EMC characteristics under the conditions specified in
this report.

PREPARED BY : (’a‘ Yo / L 148% , DATE: Oct. 27,2008

( Carol Liao, Specialist )

TECHNICAL
ACCEPTANCE : W , DATE: Oct. 27,2008

Responsible for RF ( Hank Chung, Deputy Mgnager )

APPROVED BY : OVM\/ , DATE: Oct. 27,2008
( May Crf}/fgeputy Manager )
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2. SUMMARY OF TEST RESULTS
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The EUT has been tested according to the following specifications:

For 802.11b & g, 2412~2462MHz Band

APPLIED STANDARD: FCC Part 15, Subpart C (Section 15.247)

value of fundamental frequency

Stand_ard Test Type and Limit Result Remark
Section
Meet the requirement
of limit.

15.207 AC Power Conducted Emission PASS |Minimum passing
margin is —14.78dB
at 12.176MHz

Spectrum Bandwidth of a Direct

Sequence Spread Spectrum Meet the requirement
15.247(2)(2)|5ystem PASS [of fimit.

Limit: min. 500kHz

Maximum Peak Output Power Meet the requirement

152470) | imit: max. 30dBm PASS o limit.

Meet the requirement
. . of limit.
15.247(d) E‘;"nﬂ't‘?‘%%liqgsz'ggs PASS |Minimum passing
' ' margin is —0.81dB
at 2390.00MHz
Power Spectral Density Meet the requirement
15.247€) | imit; max. 8dBm PASS | of limit.
Band Edge Measurement .
15.247(d) |Limit: 20dB less than the peak PASS Meet the requirement

of limit.

Report No.: RF970829H06 7
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For 802.11a, 5725~5850MHz Band

APPLIED STANDARD: FCC Part 15, Subpart C (Section 15.247)

Standard

Section Test Type and Limit Result Remark

Meet the requirement
of limit.

15.207 AC Power Conducted Emission PASS |Minimum passing
margin is —15.18dB
at 12.242MHz

Spectrum Bandwidth of a Direct
Sequence Spread Spectrum PASS Meet the requirement
System of limit.

Limit: min. 500kHz

15.247(a)(2)

Maximum Peak Output Power Meet the requirement

15.247(b) PASS

Limit: max. 30dBm of limit.
Meet the requirement
. . of limit.
15.247(d) E‘;"nﬂ't‘?‘%%liqgsz'ggs PASS |Minimum passing
' ' margin is —4.50dB
at 11650.00MHz
Power Spectral Density Meet the requirement
15.247@) |l imit: max. 8dBm PASS Iof limit.

Band Edge Measurement
15.247(d) |Limit: 20dB less than the peak PASS
value of fundamental frequency

Meet the requirement
of limit.

NOTE:

1. The EUT was operating in 2400 ~ 2483.5MHz, 5.15~5.35GHz, 5.47~5.725GHz and
5.725~5.850GHz frequencies band. This report was recorded the RF parameters including
2400 ~ 2483.5MHz and 5.725~5.850GHz. For the 5.15~5.35GHz and 5.47~5.725GHz RF
parameters was recorded in another test report.
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2.1 MEASUREMENT UNCERTAINTY
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Where relevant, the following measurement uncertainty levels have been estimated

for tests performed on the EUT as specified in CISPR 16-4:

This uncertainty represents an expanded uncertainty expressed at approximately the
95% confidence level using a coverage factor of k=2.

Measurement Value

Conducted emissions 2.44 dB
Radiated emissions (30MHz-1GHz) 3.94 dB
Radiated emissions (1GHz -18GHz) 2.33dB
Radiated emissions (18GHz -40GHz) 2.55dB

Report No.: RF970829H06 9
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

PRODUCT Wireless-N PCI Adapter with Dual-Band
MODEL NO. WMPG600N

FCCID Q87-WMP600N

POWER SUPPLY DC 3.3V from host equipment

CCK, DQPSK, DBPSK for DSSS

MODULATION TYPE 64QAM, 16QAM, QPSK, BPSK for OFDM

MODULATION

TECHNOLOGY DSSS, OFDM

802.11b: 11/5.5/2/ 1Mbps
802.119:54/48/36/24/18/12/9/6Mbps
HT20 MCS0~7 (800ns GI):
65/58.5/52/39/26/19.5/13/6.5Mbps.
HT20 MCS8~15 (800ns GI):
130/117/104/78/52/39/26/13Mbps.
HT40 MCS0~7 (800ns Gl):
135/121.5/108/81/54/40.5/27/ 13.5Mbps.
HT40 MCS8~15 (800ns Gl):
270/243/216/162/108 /81 /54 / 27Mbps.
For 15.407

802.11a: 5.18 ~5.32GHz, 5.50 ~ 5.70GHz
FREQUENCY RANGE For 15.247

802.11b & 802.11g: 2412 ~ 2462MHz
802.11a: 5.745 ~ 5.825GHz

For 15.407
19 for 802.114a, draft 802.11n (20MHz)
9 for draft 802.11n (40MHz)

For 15.247(2.4GHz)
NUMBER OF CHANNEL |11 for 802.11b, 802.11g, draft 802.11n (20MHz)

7 for draft 802.11n (40MHz)
For 15.247(5GHz)

5 for 802.114a, draft 802.11n (20MHZz)
3 for draft 802.11n (40MHz)

TRANSFER RATE

Report No.: RF970829H06 10 Report Format Version 2.1.1
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MAXIMUM OUTPUT

For 15.407

802.11a: 26.853mwW

draft 802.11n (20MHz): 29.739mW
draft 802.11n (40MHz): 27.330mW
For 15.247(2.4GHz)

802.11b: 112.202mW

802.11g: 208.930mwW

POWER
draft 802.11n (20MHz): 227.017mW
draft 802.11n (40MHz): 229.630mW
For 15.247(5GHz)
802.11a: 122.744mW
draft 802.11n (20MHz): 283.616mW
draft 802.11n (40MHz): 266.937mW
ANTENNA TYPE Please see note 1
DATA CABLE NA
I/O PORT NA
ASSOCIATED DEVICES |NA
NOTE:
1. There are two antennas provided to this EUT, please refer to the following table:
Transmitter| Antenna Antenna Antenna
Circuit Type Gain (dBi) Connector
Chain(0) Dipole 2 RSMA
Chain(1) Dipole 2 RSMA

. The EUT incorporates a MIMO function with 802.11a, 802.11b, 802.11g, draft 802.11n.
Physically, the EUT provides two completed transmit and two completed receivers.

. The EUT is 2 * 2 spatial MIMO (2Tx & 2Rx) without beam forming function. The
antenna configurations are two transmitter antennas and two receiver antennas, as
there are 2 Dipole antennas. Spatial multiplexing modes for simultaneous transmission
using 2 antennas, and for simultaneous receiver using 2 antennas. The 11a and 11lbg
legacy mode is limited to single transmitter only.

. When the EUT operating in draft 802.11n, the software operation, which is defined by
manufacturer, MCS (Modulation and Coding Schemes) from O to 15.

. The EUT complies with draft 802.11n standards and backwards compatible with 802.
11a, 802.11b, 802.11g products.

. The above EUT information was declared by manufacturer and for more detailed
features description, please refer to the manufacturer's specifications or user's manual.

Report No.: RF970829H06

11

Report Format Version 2.1.1




3.2 DESCRIPTION OF TEST MODES

Operated in 2400 ~ 2483.5MHz band:

ADT CORP.

Eleven channels are provided for 802.11b, 802.11¢, draft 802.11n (20MHZz):

CHANNEL FREQUENCY CHANNEL FREQUENCY
1 2412MHz 7 2442MHz
2 2417MHz 8 2447MHz
3 2422MHz 9 2452MHz
4 2427MHz 10 2457MHz
5 2432MHz 1 2462MHz
6 2437MHz

Seven channels are provided for draft 802.11n (40MHZz):

CHANNEL FREQUENCY CHANNEL FREQUENCY
1 2422MHz 5 2442MHz
2 2427MHz 6 2447MHz
3 2432MHz 7 2452MHz
4 2437MHz

Operated in 5725 ~ 5850MHz band:
Five channels are provided for 802.11a, draft 802.11n (20MHz):

CHANNEL FREQUENCY CHANNEL FREQUENCY
1 5745 MHz 4 5805 MHz
2 5765 MHz 5 5825 MHz
3 5785 MHz

Three channels are provided for draft 802.11n (40MHz):

CHANNEL FREQUENCY
1 5755 MHz
2 5775 MHz
3 5795 MHz

Report No.: RF970829H06
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3.2.1 TEST MODE APPLICABILITY AND TESTED CHANNEL DETAIL:

EUT APPLICABLE TO
CONFIGURE DESCRIPTION
MODE PLC RE < 1G RE 3 1G APCM
- y y y y -
Where PLC: Power Line Conducted Emission RE < 1G: Radiated Emission below 1GHz
RE 3 1G: Radiated Emission above 1GHz APCM: Antenna Port Conducted Measurement

ANTENNA COMBINATION MODE:

COMBINATION MODE | OPERATION MODE CHAIN(O) CHAIN(1)
(TX) (TX)
A 802.11a V
B 802.11b V
C 802.11g V
DRAFT J J
D 802.11n(20MHz)
DRAFT J J
E 802.11n(40MH2)
Note:
1. The above information was declared by manufacturer and for more detailed features
description, please refer to the manufacturer's specifications or user's manual.
2. Antenna 1 and Antenna 2 are Dipole antennas.
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POWER LINE CONDUCTED EMISSION TEST:

X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

MODE AVAILABLE TESTED MODULATION |MODULATION] DATA RATE TX
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps) COMB INATION
For 2.4 GHz
802.11g 1to1l 1 OFDM BPSK 6 C
For 5 GHz
802.11a 1to5 1 OFDM BPSK 6 A

RADIATED EMISSION TEST (BELOW 1 GHz):

X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

MODE AVAILABLE TESTED MODULATION |MODULATION] DATA RATE TX
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps) COMB INATION
For 2.4 GHz
802.11g 1to1l 1 OFDM BPSK 6 C
For 5 GHz
802.11a 1to5 1 OFDM BPSK 6 A

Report No.: RF970829H06 14 Report Format Version 2.1.1




RADIATED EMISSION TEST (ABOVE 1 GHz):
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X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

X Following channel(s) was (were) selected for the final test as listed below.

MODE AVAILABLE | TESTED | MODULATION |MODULATION| DATA RATE X
CHANNEL | CHANNEL | TECHNOLOGY TYPE (Mbps)  |COMBINATION
802.11b 1to011 1,6,11 DSSS DBPSK 1 B
802.11g 1to011 1,6,11 OFDM BPSK 6 C
For2.4 GHz 1to11 1,6,11 FDM BP
Draft 802.11n (20MH2) to -6, © sK 13 D
For 2.4 GHz 1t07 1,4,7 FDM BP
Draft 802.11n (40MH2) to ' © sK 27 E
802.11a 1t05 13,5 OFDM BPSK 6 A
Fors GHz 1 1 FDM BP
Draft 802.11n (20MH2) ©5 35 © sK 13 b
Fors GHz 1 1 FDM BPSK
Draft 802.11n (40MH2) 03 .3 © S 27 E

CONDUCTED OUT-BAND EMISSION MEASUREMENT:

X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

X Following channel(s) was (were) selected for the final test as listed below.

ODE AVAILABLE | TESTED | MoDULATION |MoDULATION| DATA RATE >
CHANNEL | CHANNEL |TECHNOLOGY|  TYPE (Mbps)  |comBINATION
802.11b 1to1l 1,11 DSSS DBPSK 1 B
802.11g 1to11 1,11 OFDM BPSK 6 c
For 2.4 GHz lto11 11 FDM
Draft 802.11n (20MH2) 0 ’ © BPSK 13 D
For 2.4 GHz lto7 17 FDM
Draft 802.11n (40MH2) 0 ’ © BPSK 27 E
802.11a 1t05 1,5 OFDM BPSK 6 A
For 5 GHz 1 1 EDM Bp
Draft 802.11n (20MH2) ©5 S © SK 13 D
Fors GHz 1 1 FDM BPSK
Draft 802.11n (40MH2) ©3 .3 © S 27 E
Report No.: RF970829H06 15 Report Format Version 2.1.1




ANTENNA PORT CONDUCTED MEASUREMENT:

ADT CORP.

Xl Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

X Following channel(s) was (were) selected for the final test as listed below.

ODE AVAILABLE | TESTED | MoDULATION |MoDULATION| DATA RATE >
CHANNEL | CHANNEL |TECHNOLOGY|  TYPE (Mbps)  |comBINATION
802.11b 1to1l 1,6,11 DSSS DBPSK 1 B
802.11g 1to11 1,6,11 OFDM BPSK 6 c
For 2.4 GHz lto11 1611 FDM
Draft 802.11n (20MH2) 0 -6, © BPSK 13 D
For 2.4 GHz lto7 147 FDM
Draft 802.11n (40MH2) 0 ' © BPSK 27 E
802.11a 1t05 13,5 OFDM BPSK 6 A
Fors GHz 1 1 FDM BP
Draft 802.11n (20MH2) ©5 35 © SK 13 D
Fors GHz 1 1 FDM BPSK
Draft 802.11n (40MH2) ©3 .3 © S 27 E
Report No.: RF970829H06 16 Report Format Version 2.1.1
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3.3 GENERAL DESCRIPTION OF APPLIED STANDARDS

The EUT is a Wireless-N PCI Adapter with Dual-Band. According to the
specifications of the manufacturer, it must comply with the requirements of the
following standards:

FCC Part 15, Subpart C. (15.247)
ANSI C63.4-2003

All test items have been performed and recorded as per the above standards.

NOTE: The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements of FCC
Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
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3.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were used
to form a representative test configuration during the tests.

NO.| PRODUCT BRAND | MODEL NO. SERIAL NO. FCC ID

PER

1 SONAL IBM ABS L3B4724 FCC DoC
COMPUTER

N-OW4916- -
2 |MONITOR DELL 1704FPTt CN-OW4916-71618 FCC DoC
53H-ALXX

3 |PRINTER HP C2642A MY79F1C3MZ B94C2642X

4 |MODEM ACEEX 1414 0206026776 IFAXDM1414

5 usB BTC 5200U G09302046480 ESXKB5122U
KEYBOARD

6 |PS/2 MOUSE BTC M851 G00347024426 FCC DoC

NO. |SIGNAL CABLE DESCRIPTION OF THE ABOVE SUPPORT UNITS

1 [NA
2 |1.8m braid shielded wire , VGA connector , with two cores.

1.8 m braid shielded wire, terminated with DB25 and Centronics connector via metallic frame,
w/o core.

1.3 m braid shielded wire, terminated with DB25 and DB9 connector via metallic frame, w/o
core.

5 |1.5m foil shielded wire, USB Connector, w/o core

6 |[1.5m foil shielded wire, PS/2 Connector, w/o core.

NOTE: All power cords of the above support units are non shielded (1.8m).
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3.5 CONFIGURATION OF SYSTEM UNDER TEST
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1. PERSONAL
2. MONITOR COMPUTER EUT
3. PRINTER 5. KEYBOARD 6. MOUSE

4. MODEM

TEST TABLE
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4. TEST TYPES AND RESULTS (802.11b & g, 2400 ~ 2483.5MHz Band)

4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 LIMITS OF CONDUCTED EMISSION MEASUREMENT

FREQUENCY OF EMISSION (MHz)

0.15-0.5
0.5-5
5-30

CONDUCTED LIMIT (dBuV)
Quasi-peak Average
66 to 56 56 to 46
56 46
60 50

NOTE: 1. The lower limit shall apply at the transition frequencies.

2. The limit decreases in line with the logarithm of the frequency in the range of 0.15

to 0.50 MHz.

3. Allemanations from a class A/B digital device or system, including any network of
conductors and apparatus connected thereto, shall not exceed the level of field

strengths specified above.

4.1.2 TEST INSTRUMENTS

DESCRIPTION & MODEL NO. SERIAL CALIBRATED | CALIBRATED
MANUFACTURER NO. DATE UNTIL
Test Receiver ESCS 30 847124/029 | Feb. 29, 2008 Feb. 28, 2009
Line-Impedance
Stabilization Network(for | ENV-216 100071 Nov. 27, 2007 Nov. 26, 2008
EUT)
Line-Impedance
Stabilization Network(for | ESH3-Z5 848773/004 | Nov. 09, 2007 Nov. 08, 2008
Peripheral)
RF Cable JYEBAO) | crep SSBCAB'O July 24,2008 | July 23, 2009
50 ohms Terminator 50 3 Nov. 16, 2007 Nov. 15, 2008
Software ADT_Cond_V7.| \ NA NA
3.2
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are

traceable to NML/ROC and NIST/USA.

2. The test was performed in ADT Shielded Room No. B.
3 The VCCI Con B Registration No. is C-2193.
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4.1.3 TEST PROCEDURES

a. The EUT was placed 0.4 meters from the conducting wall of the shielded room
with EUT being connected to the power mains through a line impedance
stabilization network (LISN). Other support units were connected to the power

mains through another LISN. The two LISNs provide 50 ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Both lines of the power mains connected to the EUT were checked for
maximum conducted interference.

c. The frequency range from 150kHz to 30MHz was searched. Emission levels
under (Limit - 20dB) were not recorded.

4.1.4 DEVIATION FROM TEST STANDARD

No deviation
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4.1.5 TEST SETUP

Vertical Ground
/ Reference Plane /Test Receiver

—~—— —/—/
40cm o oo

EUT A |© ©©°©°
|

‘ [
|| 80cm |
| | |

' I N [}

Horizontal Ground Reference Plane

Note: 1.Supportunits were connected to second LISN.

2.Both of LISNs (AMN) are 80 cm from EUT and atleast 80

from other units and other metal planes

For the actual test configuration, please refer to the related item — Photographs of
the Test Configuration.

4.1.6 EUT OPERATING CONDITIONS

a. Plug the EUT into the support unit 1 (Personal computer) which placed on
a testing table.

b. Support unit 1 (Personal computer) run test program “RT2860QA V1.4.0.3”
to enable EUT under transmission condition continuously at specific
channel frequency.
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4.1.7 TEST RESULTS
802.11g OFDM MODULATION :

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 PHASE Line (L)
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 6Mbps 120Vac, 60 Hz
(SYSTEM)
ENVIRONMENTAL 25deg. C, 65%RH, .
CONDITIONS 965hPa TESTED BY Eric Lee
Reading Emission o .
Freq. rr. Limi Margin
€a e Value Level t arg
No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHz] | @B) [Q.P. | AV. [QP. | AV. [Q.P. [ AV. | Q.P. | AV.
1 0.271 9.79 [ 26.37 - 36.16 - 61.08 | 51.08 | -24.93 -
2 0.338 9.87 | 26.28 - 36.15 - 59.26 | 49.26 | -23.11 -
3 0.677 9.82 [19.76 - 29.58 - 56.00 | 46.00 | -26.42 -
4 1.219 9.68 [ 23.52 - 33.20 - 56.00 | 46.00 | -22.80 -
5 4.668 9.77 [ 20.29 - 30.06 - 56.00 | 46.00 | -25.94 -
6 | 12.176 9.87 [35.35 - 45.22 - 60.00 | 50.00 | -14.78 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. "-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.

dEuy
110-

Pazk Reading |~
100 aF Limit P
a0 B Limnit ]
a0
Ta
R
] — -+
50 T::

a0 Lw;nn-h ] : f}‘\

ks
30 \%\' J"I-*"V'lﬁ AT I . \l“w
M
{
10
0 ¥ QP |value
015 100 1000 20,00

MHz
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 PHASE Neutral (N)
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 6Mbps 120Vac, 60 Hz
(SYSTEM)
ENVIRONMENTAL 25deg. C, 65%RH, .
CONDITIONS 965hPa TESTED BY Eric Lee
Reading Emission I .
Freq. Corr. VU L Limit Margin
No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHz] dB) | Q.P. | AV. | Q.P. | AV. | Q.P. | AV. | QP. | AW
1 0.272 9.79 | 26.18 - 35.97 - 61.06 | 51.06 | -25.10 -
2 0.474 9.91 | 23.49 - 33.40 - 56.44 | 46.44 | -23.04 -
3 0.673 9.82 | 18.84 - 28.66 - 56.00 | 46.00 | -27.34 -
4 4.398 9.77 | 19.54 - 29.31 - 56.00 | 46.00 | -26.69 -
5 9.539 9.87 | 25.61 - 35.48 - 60.00 | 50.00 | -24.52 -
6 | 12.445 9.92 |[35.11 - 45.03 - 60.00 | 50.00 | -14.97 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. "-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.

dEuy
110-

Pazk Reading |~
100 aF Limit P ]
a0 A Limnit P
80
70
]
60 — #
50-
N P
a0 1Y 3 a a
30 | ||h| | L Iir ﬁ[\l
i hREn % A A
ED J kil '|II
10
0 ® 0 EAPvElue
0.5 1.00 10,00 30,00

MHz
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4.2 RADIATED EMISSION MEASUREMENT
4.2.1 LIMITS OF RADIATED EMISSION MEASUREMENT

Emissions radiated outside of the specified bands, shall be according to the
general radiated limits in 15.209 as following:

Frequencies Field strength Measurement distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3
NOTE:

1. The lower limit shall apply at the transition frequencies.

2. Emission level (dBuVv/m) = 20 log Emission level (uv/m).

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on
average detector, however, the peak field strength of any emission shall not exceed the
maximum permitted average limits, specified above by more than 20dB under any condition of
modulation.
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DESCRIPTION & AL ND SERIAL CALIBRATED CALIBRATED
MANUFACTURER ' NO. DATE UNTIL
ADVANTEST Spectrum
R3271A 85060311 July 16, 2008 July 15, 2009
Analyzer
- 3008A0192
HP Pre_Amplifier 8449B 5 Sep. 25, 2008 Sep. 24, 2009
ROHDE & SCHWARZ .
i ESCS30 100375 April 01, 2008 Mar. 31, 2009
Test Receiver
SCHWARZBECK
TRILOG Broadband VULB 9168 138 April 30, 2008 April 29, 2009
Antenna
Schwarzbeck
BBHA9120 D124 Dec. 17, 2007 Dec. 16, 2008
Horn_Antenna
Schwarzbeck BBHA91701
BBHA 9170 Jan. 28, 2008 Jan. 27, 2009
Horn_Antenna 53
RF Switches EMH-011 08009 Oct. 07, 2008 Oct. 06, 2009
RF CABLE (Chaintek) SF102 22054-2 Dec. 07, 2007 Dec. 06, 2008
STCCAB-30
RF Cable 8DFB Oct. 07, 2008 Oct. 06, 2009
M-1GHz
ADT_Radiated
Software NA NA NA
_V7.6.15.8
CT Antenna Tower &
NA NA NA NA
Turn Table

Note: 1. The calibration interval of the a

calibrations are traceable to NML/ROC and NIST/USA.

2. The horn antenna, HP preamplifier (model: 8449B) and Spectrum Analyzer (model:
R3271A) are used only for the measurement of emission frequency above 1GHz if

tested.

3. The test was performed in ADT Open Site No. C.

4. The FCC Site Registration No. is 656396.
5. The VCCI Site Registration No. is R-1626.
6. The CANADA Site Registration No. is IC 3789C-3.

pove test instruments is 12 months and the
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4.2.3 TEST PROCEDURES

The EUT was placed on the top of a rotating table 0.8 meters above the ground
at a 10 meter open area test site. The table was rotated 360 degrees to
determine the position of the highest radiation.

The EUT was set 3 meters away from the interference-receiving antenna, which
was mounted on the top of a variable-height antenna tower.

The antenna is a broadband antenna, and its height is varied from one meter to
four meters above the ground to determine the maximum value of the field
strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

For each suspected emission, the EUT was arranged to its worst case and then
the antenna was tuned to heights from 1 meter to 4 meters and the rotatable
table was turned from O degrees to 360 degrees to find the maximum reading.

. The test-receiver system was set to Peak Detect Function and Specified

Bandwidth with Maximum Hold Mode.

If the emission level of the EUT in peak mode was 10dB lower than the limit
specified, then testing could be stopped and the peak values of the EUT would
be reported. Otherwise the emissions that did not have 10dB margin would be
re-tested one by one using peak, quasi-peak or average method as specified
and then reported in a data sheet.

NOTE:

1.

The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Peak detection (PK) and Quasi-peak detection (QP) at frequency below 1GHz.

. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is

3 MHz for Peak detection (PK) at frequency above 1GHz.

. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is

10 Hz for Average detection (AV) at frequency above 1GHz.

4.2.4 DEVIATION FROM TEST STANDARD

No deviation
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4.2.5 TEST SETUP

Ant. Tow 1 dm

EUT& | 3m

Variahle
Turn Tahle

/

o] o

Ground Plane

Test Receive;t:
Y

A

\\‘ L 1
-"h'ﬁ. LT R+
Doaooe

For the actual test configuration, please refer to the related item — Photographs of
the Test Configuration.

4.2.6 EUT OPERATING CONDITIONS

Same as the 4.1.6
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Below 1GHz Test Data
4.2.7 TEST RESULTS

BELOW 1GHz WORST-CASE DATA : 802.11g OFDM MODULATION

ADT CORP.

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |Below 1000MHz
INPUT POWER
120Vac, 60 Hz DIE Lok Quasi-Peak
(SYSTEM) FUNCTION
ENVIRONMENTAL 25deg. C, 65%RH .
CONDITIONS 965hPa TESTED BY Eric Lee
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vo.|rreo. min| tever | I L | ATEWA [ aqare | Rew vacue| STEE
| FREQ: (MH2) (dBuV/m) @B HEiGHT (m) (dBuv)
(dBuV/m) (Degree) (dB/m)
1 58.65 19.09 QP 40.00 -20.91 1.64 H 20 4.74 14.35
2 68.40 26.89 QP 40.00 1311 1.07H 221 13.71 13.18
3 144.89 23.72 QP 43.50 -19.78 1.04H 184 8.10 15.62
4 | 36423 24.23 QP 46.00 21.77 1.32H 65 4.57 19.66
5 530.03 23.86 QP 46.00 22,14 1.73H 44 0.48 23.38
6 | 896.01 25.88 QP 46.00 -20.12 1.51H 359 -5.08 30.96
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo.|rreo. min| Lever | I Larn ae| ATEWA [ anare | Rew vacue| STEE
| FREQ: (MH2) (dBuV/m) @B HEiGHT (m) (dBuv)
(dBuV/m) (Degree) (dB/m)
1 132.58 32.01 QP 43.50 -11.49 1.02V 21 17.46 14.55
2 200.02 20.87 QP 43.50 -13.63 1.00 V 124 16.89 12.98
3 530.00 20.24 QP 46.00 -16.76 1.02V 25 5.86 23.38
4 | 660.02 28.62 QP 46.00 17.38 137V 52 2.48 26.14
5 698.76 27.48 QP 46.00 18,52 117V 159 0.47 27.01
6 | 896.00 25.28 QP 46.00 -20.72 1.33V 254 -5.68 30.96

REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.

4. Margin value = Emission level — Limit value.
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Above 1GHz Test Data
4.2.8 TEST RESULTS
802.11b DSSS MODULATION

ADT CORP.

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1 ~25GHz
INPUT POWER DETECTOR Peak (PK
(SYSTEM) 120Vac, 60 Hz FUNCTION Avera;e ()AV)
ENVIRONMENTAL 27deg. C, 63%RH :
CONDITIONS 965hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMI
NO. | FREQ. (MHz) LESVSEICL)N LMIT ARG IN (dB) ANTENNA Zﬁii RAW VALUE CO;ii%EON
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1 2387.00 55.86 PK 74.00 -18.14 1.56 H 153 25.81 30.05
2 2387.00 44.59 AV 54.00 -9.41 1.56 H 153 14.54 30.05
3 *2412.00 101.20 PK 1.49 H 141 71.05 30.15
4 *2412.00 96.30 AV 1.49 H 141 66.15 30.15
5 4824.00 48.20 PK 74.00 -25.80 1.21H 24 12.74 35.46
6 4824.00 42.30 AV 54.00 -11.70 1.21H 24 6.84 35.46
7 | #7236.00 49.30 PK 81.20 -31.90 1.20H 15 7.45 41.85
8 | #7236.00 36.90 AV 76.30 -39.40 1.20H 15 -4.95 41.85
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMI
o rree om| Lever | EMT  Lusmonae| ATEA | GE | R vaoe| U
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 2386.00 61.39 PK 74.00 -12.61 1.40V 110 31.34 30.05
2 2386.00 49.70 AV 54.00 -4.30 1.40V 110 19.65 30.05
3 *2412.00 109.52 PK 1.38V 110 79.37 30.15
4 *2412.00 105.08 AV 1.38V 110 74.93 30.15
5 4824.00 55.59 PK 74.00 -18.41 116V 336 20.13 35.46
6 4824.00 53.03 AV 54.00 -0.97 116V 336 17.57 35.46
7 | #7236.00 54.26 PK 89.52 -35.26 1.00V 14 12.41 41.85
8 | #7236.00 42.77 AV 85.08 -42.31 1.00V 14 0.92 41.85
REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
6. "#".The radiated frequency is out the restricted band.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 FREQUENCY RANGE |1 ~25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 27deg. C, 63%RH .
CONDITIONS 965hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vo. |rreq. o[ LeveL | M lasrn | AVTEWNA | oo [Raw vaue | SR O
| FREQ: (MHz) (dBuV/m) @B pEiGHT (m) (dBuv)
(dBuV/m) (Degree) (dB/m)
1 *2437.00 102.40 PK 1.64H 151 72.16 30.24
2 *2437.00 97.40 AV 1.64 H 151 67.16 30.24
3 4874.00 48.10 PK 74.00 -25.90 1.24 H 16 12.55 35.55
4 4874.00 41.90 AV 54.00 -12.10 1.24 H 16 6.35 35.55
5 7311.00 50.20 PK 74.00 -23.80 1.13H 17 8.16 42.04
6 7311.00 37.10 AV 54.00 -16.90 1.13H 17 -4.94 42.04
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo. |rreq. o[ LeveL | M fasrn ae| AVTEWNA | g o [Raw vaue | SR O
| FREQ: (MH2) (dBuV/m) @B HEiGHT (m) (dBuv)
(dBuV/m) (Degree) (dB/m)
1 *2437.00 109.36 PK 1.34V 95 79.12 30.24
2 *2437.00 104.97 AV 1.34V 95 74.73 30.24
3 4874.00 55.59 PK 74.00 -18.41 1.13V 339 20.04 35.55
4 4874.00 52.90 AV 54.00 -1.10 1.13V 339 17.35 35.55
5 7311.00 54.57 PK 74.00 -19.43 1.00 V 13 12.53 42.04
6 7311.00 42.26 AV 54.00 -11.74 1.00V 13 0.22 42.04
REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 11 FREQUENCY RANGE |1 ~25GHz
INPUT POWER DETECTOR Peak (PK
(SYSTEM) 120Vac, 60 Hz FUNCTION Avera;e ()AV)
ENVIRONMENTAL 27deg. C, 63%RH :
CONDITIONS 965hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMI RRECTION
NO. | FREQ. (MHz) LESVSEICL)N LMIT  ARGIN (dB) ANTENNA Zﬁii RAW VALUE COFACTE)RO
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1| *2462.00 103.50 PK 1.71 H 151 73.16 30.34
2 | *2462.00 98.40 AV 1.71 H 151 68.06 30.34
3 2487.50 56.41 PK 74.00 -17.59 1.71 H 151 25.97 30.44
4 2487.50 45.73 AV 54.00 -8.27 1.71 H 151 15.29 30.44
5 4924.00 48.60 PK 74.00 -25.40 1.21H 15 12.97 35.63
6 4924.00 42.40 AV 54.00 -11.60 1.21H 15 6.77 35.63
7 7386.00 50.90 PK 74.00 -23.10 1.10 H 16 8.67 42.23
8 7386.00 37.40 AV 54.00 -16.60 1.10 H 16 -4.83 42.23
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMI RRECTION
NO. | FREQ. (MHz) LESVSEICL)N LMIT  aRGIN (dB) ANTENNA Zﬁii RAW VALUE COFACTE)RO
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1| *2462.00 110.63 PK 1.35V 95 80.29 30.34
2 | *2462.00 106.37 AV 1.35V 95 76.03 30.34
3 2487.00 62.67 PK 74.00 -11.33 1.31V 95 32.23 30.44
4 2487.00 52.13 AV 54.00 -1.87 1.31V 95 21.69 30.44
5 4924.00 55.49 PK 74.00 -18.51 1.12V 338 19.86 35.63
6 4924.00 52.96 AV 54.00 -1.04 1.12V 338 17.33 35.63
7 7386.00 52.83 PK 74.00 -21.17 1.03V 10 10.60 42.23
8 7386.00 40.76 AV 54.00 -13.24 1.03 V 10 -1.47 42.23
REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.

Report No.: RF970829H06

32

Report Format Version 2.1.1




RESTRICTED BANDEDGE (802.11b MODE,CH1, HORIZONTAL )

ADT CORP.
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RESTRICTED BANDEDGE (802.11b MODE,CH1, VERTICAL )

ADT CORP.
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RESTRICTED BANDEDGE (802.11b MODE,CH11, HORIZONTAL )
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RESTRICTED BANDEDGE (802.11b MODE,CH11, VERTICAL )
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802.11g OFDM MODULATION

ADT CORP.

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1 ~25GHz
INPUT POWER DETECTOR Peak (PK
(SYSTEM) 120Vac, 60 Hz FUNCTION Avera;e ()AV)
ENVIRONMENTAL 27deg. C, 63%RH .
CONDITIONS 965hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMI
NO. | FREQ. (MHz) LESVSEICL)N HMIT ARG IN (dB) ANTENNA Zﬁii RAW VALUE CO;FE;ET%TFLON
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1 2390.00 67.93 PK 74.00 -6.07 1.47 H 152 37.87 30.06
2 2390.00 47.03 AV 54.00 -6.97 1.47 H 152 16.97 30.06
3 *2412.00 104.90 PK 1.48 H 150 74.75 30.15
4 | *2412.00 93.90 AV 1.48 H 150 63.75 30.15
5 4824.00 45.10 PK 74.00 -28.90 1.21H 34 9.64 35.46
6 4824.00 31.20 AV 54.00 -22.80 1.21H 34 -4.26 35.46
7 | #7236.00 49.20 PK 84.90 -35.70 1.13H 47 7.35 41.85
8 | #7236.00 35.10 AV 73.90 -38.80 1.13H 47 -6.75 41.85
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMI
NO. | FREQ. (MHz) LESVSEICL)N HMIT ARG IN (dB) ANTENNA Zﬁii RAW VALUE CO;FE;ET%TFLON
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1 2390.00 72.53 PK 74.00 -1.47 1.40V 1 42.47 30.06
2 2390.00 53.19 AV 54.00 -0.81 1.40 V 1 23.13 30.06
3 *2412.00 112.25 PK 1.38V 111 82.10 30.15
4 | *2412.00 101.66 AV 1.38V 111 71.51 30.15
5 4824.00 49.20 PK 74.00 -24.80 1.02V 24 13.74 35.46
6 4824.00 35.10 AV 54.00 -18.90 1.02V 24 -0.36 35.46
7 | #7236.00 50.80 PK 92.25 -41.45 1.31V 29 8.95 41.85
8 | #7236.00 36.20 AV 81.66 -45.46 1.31V 29 -5.65 41.85
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
6. "#".The radiated frequency is out the restricted band.
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ADT CORP.

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 FREQUENCY RANGE |1 ~25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 27deg. C, 63%RH :
CONDITIONS 965hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vofrea om| Lever | EMT Lirene| ATEWA | e |Rawvael =il R
| FREQ: (MH2) (dBuV/m) @B HEiGHT (m) (dBuVv)
(dBuV/m) (Degree) (dB/m)
1| *2437.00 104.20 PK 1.47 H 153 73.96 30.24
2 | *2437.00 93.40 AV 1.47 H 153 63.16 30.24
3 4874.00 45.30 PK 74.00 -28.70 1.19H 36 9.75 35.55
4 4874.00 31.40 AV 54.00 -22.60 1.19H 36 -4.15 35.55
5 7311.00 50.10 PK 74.00 -23.90 1.14 H 44 8.06 42.04
6 7311.00 35.90 AV 54.00 -18.10 1.14 H 44 -6.14 42.04
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vofrea om| Lever | MU Lirene| ATEWA | e |Rawvael Sop o
| FREQ: (MH2) (dBuV/m) @B HEiGHT (m) (dBuVv)
(dBuV/m) (Degree) (dB/m)
1| *2437.00 111.66 PK 1.35V 95 81.42 30.24
2 | *2437.00 100.95 AV 1.35V 95 70.71 30.24
3 4874.00 49.60 PK 74.00 -24.40 1.00 V 27 14.05 35.55
4 4874.00 35.80 AV 54.00 -18.20 1.00 V 27 0.25 35.55
5 7311.00 51.40 PK 74.00 -22.60 1.34V 25 9.36 42.04
6 7311.00 36.90 AV 54.00 -17.10 1.34V 25 -5.14 42.04
REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
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ADT CORP.

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 11 FREQUENCY RANGE |1 ~25GHz
INPUT POWER DETECTOR Peak (PK
(SYSTEM) 120Vac, 60 Hz FUNCTION Avera;e ()AV)
ENVIRONMENTAL 27deg. C, 63%RH :
CONDITIONS 965hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMI N
NO. | FREQ. (MHz) LESVSEICL)N LMIT  ARGIN (dB) ANTENNA Zﬁii RAW VALUE CO;FEIET%TFLO
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1| *2462.00 104.40 PK 1.49 H 139 74.06 30.34
2 | *2462.00 93.70 AV 1.49 H 139 63.36 30.34
3 2483.50 60.42 PK 74.00 -13.58 1.56 H 152 29.99 30.43
4 2483.50 44.96 AV 54.00 -9.04 1.56 H 152 14.53 30.43
5 4924.00 45.90 PK 74.00 -28.10 1.20 H 39 10.27 35.63
6 4924.00 31.90 AV 54.00 -22.10 1.20 H 39 -3.73 35.63
7 7386.00 50.60 PK 74.00 -23.40 1.10 H 42 8.37 42.23
8 7386.00 36.50 AV 54.00 -17.50 1.10 H 42 -5.73 42.23
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMI N
NO. | FREQ. (MHz) LESVSEICL)N LMIT  aRGIN (dB) ANTENNA Zﬁii RAW VALUE CO;FEIET%TFLO
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1| *2462.00 111.92 PK 1.35V 94 81.58 30.34
2 | *2462.00 101.40 AV 1.35V 94 71.06 30.34
3 2483.50 69.53 PK 74.00 -4.47 1.28 V 94 39.10 30.43
4 2483.50 50.61 AV 54.00 -3.39 1.28 V 94 20.18 30.43
5 4924.00 50.70 PK 74.00 -23.30 1.00 V 26 15.07 35.63
6 4924.00 36.40 AV 54.00 -17.60 1.00 V 26 0.77 35.63
7 7386.00 52.30 PK 74.00 -21.70 1.32V 24 10.07 42.23
8 7386.00 37.50 AV 54.00 -16.50 1.32V 24 -4.73 42.23
REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
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ADT CORP.

RESTRICTED BANDEDGE (802.11g MODE,CH1, HORIZONTAL )
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RESTRICTED BANDEDGE (802.11g MODE,CH1, VERTICAL )

ADT CORP.
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RESTRICTED BANDEDGE (802.11g MODE,CH11, HORIZONTAL )

ADT CORP.
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ADT CORP.

RESTRICTED BANDEDGE (802.11g MODE,CH11, VERTICAL )
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DRAFT 802.11n (20MHz) OFDM MODULATION

ADT CORP.

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1 ~25GHz
INPUT POWER DETECTOR Peak (PK
(SYSTEM) 120Vac, 60 Hz FUNCTION Avera;e ()AV)
ENVIRONMENTAL 27deg. C, 63%RH :
CONDITIONS 965hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMI
NO. | FREQ. (MHz) LESVSEICL)N LMIT  ARGIN (dB) ANTENNA ZQZLLE RAW VALUE CO;FE;ET%TFLON
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1 2390.00 58.75 PK 74.00 -15.25 1.52 H 303 28.69 30.06
2 2390.00 45.66 AV 54.00 -8.34 1.52 H 303 15.60 30.06
3 | *2412.00 103.50 PK 1.50 H 301 73.35 30.15
4 | *2412.00 92.20 AV 1.50 H 301 62.05 30.15
5 4824.00 47.30 PK 74.00 -26.70 1.56 H 37 11.84 35.46
6 4824.00 31.40 AV 54.00 -22.60 1.56 H 37 -4.06 35.46
7 | #7236.00 50.10 PK 83.50 -33.40 1.31H 58 8.25 41.85
8 | #7236.00 36.20 AV 72.20 -36.00 1.31H 58 -5.65 41.85
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMI
NO. | FREQ. (MHz) LESVSEICL)N LMIT  aRGIN (dB) ANTENNA ZQZLLE RAW VALUE CO;FE;ET%TFLON
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1 2390.00 65.83 PK 74.00 -8.17 1.40 V 84 35.77 30.06
2 2390.00 52.03 AV 54.00 -1.97 1.40 V 84 21.97 30.06
3 | *2412.00 111.07 PK 1.35V 84 80.92 30.15
4 | *2412.00 99.61 AV 1.35V 84 69.46 30.15
5 4824.00 48.50 PK 74.00 -25.50 1.01V 23 13.04 35.46
6 4824.00 35.30 AV 54.00 -18.70 1.01V 23 -0.16 35.46
7 | #7236.00 50.30 PK 91.07 -40.77 1.26 V 23 8.45 41.85
8 | #7236.00 36.60 AV 79.61 -43.01 1.26 V 23 -5.25 41.85
REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
6. "#".The radiated frequency is out the restricted band.
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ADT CORP.

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 FREQUENCY RANGE |1 ~25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 27deg. C, 63%RH :
CONDITIONS 965hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vofrea om| Lever | EMT Lirene| ATEWA | e |Rawvael =il R
| FREQ: (MH2) (dBuV/m) @B HEiGHT (m) (dBuVv)
(dBuV/m) (Degree) (dB/m)
1| *2437.00 104.60 PK 1.51 H 304 74.36 30.24
2 | *2437.00 92.70 AV 1.51 H 304 62.46 30.24
3 4874.00 47.80 PK 74.00 -26.20 1.51 H 31 12.25 35.55
4 4874.00 31.90 AV 54.00 -22.10 1.51 H 31 -3.65 35.55
5 7311.00 51.20 PK 74.00 -22.80 1.30 H 64 9.16 42.04
6 7311.00 36.60 AV 54.00 -17.40 1.30H 64 -5.44 42.04
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vofrea om| Lever | MU Lirene| ATEWA | e |Rawvael Sop o
| FREQ: (MH2) (dBuV/m) @B HEiGHT (m) (dBuVv)
(dBuV/m) (Degree) (dB/m)
1| *2437.00 110.74 PK 1.36 V 109 80.50 30.24
2 | *2437.00 99.11 AV 1.36 V 109 68.87 30.24
3 4874.00 49.20 PK 74.00 -24.80 1.02V 37 13.65 35.55
4 4874.00 36.10 AV 54.00 -17.90 1.02V 37 0.55 35.55
5 7311.00 50.60 PK 74.00 -23.40 1.24V 39 8.56 42.04
6 7311.00 37.20 AV 54.00 -16.80 1.24V 39 -4.84 42.04
REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
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ADT CORP.

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 11 FREQUENCY RANGE |1 ~25GHz
INPUT POWER DETECTOR Peak (PK
(SYSTEM) 120Vac, 60 Hz FUNCTION Avera;e ()AV)
ENVIRONMENTAL 27deg. C, 63%RH .
CONDITIONS 965hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMI LE RRECTION
NO. | FREQ. (MHz) LESVSEICL)N LMIT  ARGIN (dB) ANTENNA ZﬁzLE RAW VALUE COFACT%RO
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *2462.00 105.50 PK 1.50 H 302 75.16 30.34
2 *2462.00 93.70 AV 1.50 H 302 63.36 30.34
3 2483.50 59.47 PK 74.00 -14.53 1.48 H 301 29.04 30.43
4 2483.50 45.96 AV 54.00 -8.04 1.48 H 301 15.53 30.43
5 4936.00 48.20 PK 74.00 -25.80 1.55 H 32 12.55 35.65
6 4936.00 32.10 AV 54.00 -21.90 1.55H 32 -3.55 35.65
7 7386.00 51.40 PK 74.00 -22.60 1.31H 49 9.17 42.23
8 7386.00 36.70 AV 54.00 -17.30 1.31H 49 -5.53 42.23
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMI LE RRECTION
NO. | FREQ. (MHz) LESVSEICL)N LMIT  aRGIN (dB) ANTENNA ZﬁzLE RAW VALUE COFACT%RO
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *2462.00 110.44 PK 1.37V 266 80.10 30.34
2 *2462.00 98.81 AV 1.37V 266 68.47 30.34
3 2483.50 64.12 PK 74.00 -9.88 1.37V 267 33.69 30.43
4 2483.50 49.66 AV 54.00 -4.34 1.37V 267 19.23 30.43
5 4936.00 49.60 PK 74.00 -24.40 1.07 V 21 13.95 35.65
6 4936.00 36.30 AV 54.00 -17.70 1.07 V 21 0.65 35.65
7 7386.00 50.70 PK 74.00 -23.30 1.29V 31 8.47 42.23
8 7386.00 37.40 AV 54.00 -16.60 1.29V 31 -4.83 42.23
REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
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ADT CORP.

RESTRICTED BANDEDGE (DRAFT 802.11n (20MHz) MODE,CH1, HORIZONTAL )
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ADT CORP.

RESTRICTED BANDEDGE (DRAFT 802.11n (20MHz) MODE,CH1, VERTICAL )
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ADT CORP.

RESTRICTED BANDEDGE (DRAFT 802.11n (20MHz) MODE,CH11, HORIZONTAL )
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RESTRICTED BANDEDGE (DRAFT 802.11n (20MHz) MODE,CH11, VERTICAL )

ADT CORP.
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DRAFT 802.11n (40MHz) OFDM MODULATION

ADT CORP.

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1 ~25GHz
INPUT POWER DETECTOR Peak (PK
(SYSTEM) 120Vac, 60 Hz FUNCTION Avera;e ()AV)
ENVIRONMENTAL 27deg. C, 63%RH :
CONDITIONS %Shga TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LMIT ARG IN (dB) ANTENNA angLe | AW VALUEL S o ror
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 2390.00 59.86 PK 74.00 -14.14 1.64 H 300 29.80 30.06
2 2390.00 46.81 AV 54.00 -7.19 1.64 H 300 16.75 30.06
3 *2422.00 104.30 PK 1.52 H 300 74.11 30.19
4 | *2422.00 92.30 AV 1.52 H 300 62.11 30.19
5 4844.00 43.90 PK 74.00 -30.10 1.52 H 24 8.40 35.50
6 4844.00 31.30 AV 54.00 -22.70 1.52 H 24 -4.20 35.50
7 7266.00 50.00 PK 74.00 -24.00 1.32H 67 8.07 41.93
8 7266.00 36.30 AV 54.00 -17.70 1.32 H 67 -5.63 41.93
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LESVSEL HMIT ARG IN (dB) ANTENNA angLe | AW VALUEL S o ror
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 2390.00 67.62 PK 74.00 -6.38 1.40 V 110 37.56 30.06
2 2390.00 53.04 AV 54.00 -0.96 1.40 V 110 22.98 30.06
3 *2422.00 105.76 PK 1.39V 111 75.57 30.19
4 | *2422.00 94.56 AV 1.39V 111 64.37 30.19
5 4844.00 47.00 PK 74.00 -27.00 1.10V 162 11.50 35.50
6 4844.00 31.40 AV 54.00 -22.60 1.10V 162 -4.10 35.50
7 7266.00 50.30 PK 74.00 -23.70 1.24V 231 8.37 41.93
8 7266.00 37.10 AV 54.00 -16.90 1.24V 231 -4.83 41.93
REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
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ADT CORP.

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 4 FREQUENCY RANGE |1 ~25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 27deg. C, 63%RH :
CONDITIONS 965hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vofrea om| Lever | EMT Lirene| ATEWA | e |Rawvael =il R
| FREQ: (MH2) (dBuV/m) @B HEiGHT (m) (dBuVv)
(dBuV/m) (Degree) (dB/m)
1| *2437.00 106.40 PK 1.52 H 273 76.16 30.24
2 | *2437.00 94.10 AV 1.52 H 273 63.86 30.24
3 4874.00 44.40 PK 74.00 -29.60 1.54 H 26 8.85 35.55
4 4874.00 31.20 AV 54.00 -22.80 1.54 H 26 -4.35 35.55
5 7311.00 51.00 PK 74.00 -23.00 1.34 H 73 8.96 42.04
6 7311.00 36.50 AV 54.00 -17.50 1.34H 73 -5.54 42.04
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vofrea om| Lever | MU Lirene| ATEWA | e |Rawvael Sop o
| FREQ: (MH2) (dBuV/m) @B HEiGHT (m) (dBuVv)
(dBuV/m) (Degree) (dB/m)
1| *2437.00 107.66 PK 1.35V 95 77.42 30.24
2 | *2437.00 96.33 AV 1.35V 95 66.09 30.24
3 4874.00 47.20 PK 74.00 -26.80 1.13V 167 11.65 35.55
4 4874.00 31.60 AV 54.00 -22.40 1.13V 167 -3.95 35.55
5 7311.00 51.20 PK 74.00 -22.80 1.26 V 239 9.16 42.04
6 7311.00 38.40 AV 54.00 -15.60 1.26 V 239 -3.64 42.04
REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
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ADT CORP.

EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 7 FREQUENCY RANGE |1 ~25GHz
INPUT POWER DETECTOR Peak (PK
(SYSTEM) 120Vac, 60 Hz FUNCTION Avera;e ()AV)
ENVIRONMENTAL 27deg. C, 63%RH .
CONDITIONS 965hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LESVSECL) LMIT  ARGIN (dB) ANTENNA angLe | AW VALUEL S o ror
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *2452.00 106.50 PK 1.51 H 285 76.20 30.30
2 *2452.00 94.00 AV 1.51 H 285 63.70 30.30
3 2483.96 58.78 PK 74.00 -15.22 1.50 H 284 28.35 30.43
4 2483.96 46.50 AV 54.00 -7.50 1.50 H 284 16.07 30.43
5 4904.00 44.90 PK 74.00 -29.10 1.57 H 29 9.30 35.60
6 4904.00 31.70 AV 54.00 -22.30 1.57H 29 -3.90 35.60
7 7356.00 51.20 PK 74.00 -22.80 1.39 H 79 9.04 42.16
8 7356.00 36.80 AV 54.00 -17.20 1.39 H 79 -5.36 42.16
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LESVSECL) LMIT  aRGIN (dB) ANTENNA angLe | AW VALUEL S o ror
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *2452.00 107.68 PK 1.35V 94 77.38 30.30
2 *2452.00 96.44 AV 1.35V 94 66.14 30.30
3 2484.00 64.31 PK 74.00 -9.69 1.34V 266 33.88 30.43
4 2484.00 50.82 AV 54.00 -3.18 1.34V 266 20.39 30.43
5 4904.00 47.50 PK 74.00 -26.50 1.15V 162 11.90 35.60
6 4904.00 31.80 AV 54.00 -22.20 1.15V 162 -3.80 35.60
7 7356.00 51.30 PK 74.00 -22.70 1.24V 237 9.14 42.16
8 7356.00 38.50 AV 54.00 -15.50 1.24V 237 -3.66 42.16
REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.

Report No.: RF970829H06

53

Report Format Version 2.1.1




RESTRICTED BANDEDGE (DRAFT 802.11n (40MHz) MODE,CH1, HORIZONTAL )

ADT CORP.

*REEW 1 MH=z
*“VBW 3 MH=z
SWT Z.5 me
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RESTRICTED BANDEDGE (DRAFT 802.11n (40MHz) MODE,CH1, VERTICAL )
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RESTRICTED BANDEDGE (DRAFT 802.11n (40MHz) MODE,CH7, HORIZONTAL )

ADT CORP.
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RESTRICTED BANDEDGE (DRAFT 802.11n (40MHz) MODE,CH7, VERTICAL )
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4.3 6dB BANDWIDTH MEASUREMENT

4.3.1 LIMITS OF 6dB BANDWIDTH MEASUREMENT

The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

4.3.2 TEST INSTRUMENTS

ADT CORP.

DESCRIPTION & MODEL NO SERIAL CALIBRATED CALIBRATED

MANUFACTURER ' NO. DATE UNTIL

R&S SPECTRUM

ANALYZER FSP40 100037 Aug. 09, 2008 | Aug. 08, 2009
NOTE:

1.The measurement uncertainty is less than +/- 2.6dB, which is calculated as per the NAMAS

document NIS81. This uncertainty
approximately the 95% confidence level using a coverage factor of k=2.

2.The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

represents an expanded uncertainty expressed at
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4.3.3 TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer through an
attenuator. The bandwidth of the fundamental frequency was measured by spectrum
analyzer with 100kHz RBW and 100kHz VBW. The 6dB bandwidth is defined as the
total spectrum the power of which is higher than peak power minus 6dB.

4.3.4 DEVIATION FROM TEST STANDARD

No deviation

4.3.5 TEST SETUP

SPECTRUM
EUT ANALYZER

4.3.6 EUT OPERATING CONDITIONS

The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.
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4.3.7 TEST RESULTS

802.11b DSSS MODULATION:

MODULATION TYPE |DBPSK TRANSFER RATE 1Mbps
INPUT POWER ENVIRONMENTAL 25deg.C, 60%RH,
(SYSTEM) 120Vac, 60 Hz CONDITIONS 965hPa
TESTED BY Rex Huang
CHANNEL
CHANNEL FREQUENCY 6dB BANDWIDTH| MINIMUM LIMIT PASS / FAIL
(MHz) (MHz)
(MHz)
1 2412 12.17 0.5 PASS
6 2437 12.22 0.5 PASS
11 2462 12.24 0.5 PASS
CH1
REW 100 )= MIMEVEY e (1]
VEW 1001z -4.45 dBm
op 5 Fef 205 dBm At 304B EWTS we 7405913 (3Hz
Ozt 0.5 dB Delta 2 [T1]
0.00de
10 12 166907 MHlz
0 01 1.554Bm ! _— P —
D2 -4.45 dBm gl T '”“”W“""WWW\'nr
10 f"r{ I

o S i
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o4 \,

e A

-50

-60

N i

T |
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802.11g OFDM MODULATION:

MODULATION TYPE |BPSK TRANSFER RATE 6Mbps
INPUT POWER 0,
120Vac, 60 Hz ENVIRONMENTAL 25deg.C, 60%RH,
(SYSTEM) CONDITIONS 965hPa
TESTED BY Rex Huang
CHANNEL
CHANNEL FREQUENCY E812 BEANDIIETA]| MG 14 PASS / FAIL
(MHz) (MHz)
(MHz)
1 2412 16.63 0.5 PASS
6 2437 16.62 0.5 PASS
11 2462 16.61 0.5 PASS
CH1
REW 100 Kz [MIMEVEW et (11
VEW 100 Ml .05 dBm
0.5 REfE05 dBm At 30 4B BWT 5 ms 2 403660 (1Hz
Offs=t 0.5 dB Delts 2 [T1]
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DRAFT 802.11n (20MHz) OFDM MODULATION:

ADT CORP.

MODULATION TYPE |BPSK TRANSFER RATE 13Mbps
INPUT POWER ENVIRONMENTAL 25deg.C, 60%RH,
(SYSTEM) 120Vac, 60 Hz CONDITIONS 965hPa
TESTED BY Rex Huang
CHANNEL 6dB BANDWIDTH (MHz) MINIMUM
CRbbINEL FREQUENCY (MHz) LIMIT (MHz) Fss AL
CHAIN(0) | CHAIN(1)
1 2412 17.80 17.74 0.5 PASS
6 2437 17.83 17.72 0.5 PASS
1 2462 17.78 17.73 0.5 PASS
For Chain(0): CH1
REW 100 kiiz [TIMEVEY 1 [T1]
VEW 300 = -10.95 dBim
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For CHAIN(1): CH1
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CH11
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DRAFT 802.11n (40MHz) OFDM MODULATION:

MODULATION TYPE |BPSK TRANSFER RATE  |27Mbps
INPUT POWER ENVIRONMENTAL  |25deg.C, 60%RH,
(SYSTEM) 120Vac, 60 Hz CONDITIONS 965hPa
TESTED BY Rex Huang
CHANNEL 6dB BANDWIDTH (MHz) | mMINIMUM
CHANNEL |- EQUENCY (MHz) LIMIT (MHz) PASS I FAIL
CHAIN() | CHAIN(1)

1 2422 36.55 36.48 0.5 PASS

4 2437 36.49 36.48 0.5 PASS

7 2452 36.50 36.45 0.5 PASS

For Chain (0): CH1
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CH4

REW 100 iz [TUMEVEW  packer 1 [T1]
VEW 300 kHz -15.14 dBm
on.5  Bef 2S5 dBm At 304B SWTS s 2418750 GHz
’ Cifoet 05 dB Delta 2 [T1]
0.004dE
10 36489996 MHz
0
D1 -7.14 dffm J
-0 B Y L O WP ey O VPR Y X N S S WPWL |
0712144 ! ! Pt D
2 W
-0 Jjj
" f‘“\fhj M
-50 V\\v
-6l
-70
F [ . .
195 ‘ ‘ . g @'
Clenter 2437 GHz 5 MH=! fpaiiM: ST CORP
REW 100 kHz [T1] ME VIEW Marker 1 [T1]
VEW 300 Ml= -1312dBm
an 5 _ Re1 35 4B Att 304 EWT S e 2433761 GHz
Ciffset 0.5 4B Delta 2 [T1]
0.004E
10 36 499205 MHz
1]
D1 -713dfm

-1 e ETEREE. EM.MM.WW“’WW At ot W Dl
i

-i0

NNy, y
S I

-a0
=10
F Fi
e T T T T T T T
Center 2452 Gz 5 M= Ben 50 M=

ADT CORPF.

Report No.: RF970829H06 69 Report Format Version 2.1.1




ADT CORP.

For Chain (1): CH1
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4.4 MAXIMUM PEAK OUTPUT POWER

ADT CORP.

4.4.1 LIMITS OF MAXIMUM PEAK OUTPUT POWER MEASUREMENT

The Maximum Peak Output Power Measurement is 30dBm.

4.4.2 INSTRUMENTS

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. SERIAL NO.

MANUFACTURER DATE UNTIL

R&S SPECTRUM

ANALYZER FSP40 100037 Aug. 13,2008 |Aug. 12, 2009

Agilent SIGNAL

GENERATOR E8257C MY43320668 |Dec. 26,2007 |Dec. 25, 2008

Anritsu Power Meter ML2495A 0824006 NA NA

Pulse Power Sensor MA2411B 0738172 NA NA

NOTE:

The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
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4.4.3 TEST PROCEDURES

ADT CORP.

1. The transmitter output was connected to the power meter through an
attenuator; the bandwidth of the fundamental frequency was measured with

the power meter.
2. Record the power level.

4.4.4 DEVIATION FROM TEST STANDARD

No deviation

4.45 TEST SETUP

Attenuator
(10dB)

EUT

Power Meter

4.4.6 EUT OPERATING CONDITIONS

Same as Item 4.3.6
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4.4.7 TEST RESULTS

802.11b DSSS MODULATION:

ADT CORP.

MODULATION TYPE  |DBPSK TRANSFER RATE | 1Mbps
INPUT POWER ENVIRONMENTAL | 25deg.C, 60%RH,
(SYSTEM) 120Vac, 60 Hz CONDITIONS 965hPa
TESTED BY Rex Huang
CHANNEL
PEAK POWER | PEAK POWER | PEAK POWER
GrIANINER FRE(SAUHE;\'CY oUTPUT (mw) [ouTPUT @Bm)| LMIT (@Bm) | PASS/FAIL
1 2412 81.283 19.10 30 PASS
6 2437 85.114 19.30 30 PASS
11 2462 112.202 20.50 30 PASS
802.11g OFDM MODULATION:
MODULATION TYPE  |BPSK TRANSFER RATE  |6Mbps
INPUT POWER ENVIRONMENTAL | 25deg.C, 60%RH,
(SYSTEM) 120Vac, 60 Hz CONDITIONS 965hPa
TESTED BY Rex Huang
CHANNEL
PEAK POWER | PEAK POWER | PEAK POWER
GrIANINER FRE('\QAL;E;\ICY OUTPUT (mW) |OUTPUT (dBm)| LIMIT (dBm) PREB R
1 2412 204.174 23.10 30 PASS
6 2437 199.526 23.00 30 PASS
11 2462 208.930 23.20 30 PASS
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DRAFT 802.11n (20MHz) OFDM MODULATION:

ADT CORP.

MODULATION TYPE BPSK TRANSFER RATE 13Mbps
INPUT POWER ENVIRONMENTAL 25deg.C, 60%RH,
(SYSTEM) 120Vac, €0 Hz CONDITIONS 965hPa
TESTED BY Rex Huang
PEAK POWER OUTPUT TOTAL TOTAL PEAK
CHANNEL [|PEAK POWER OUTPUT (mW)
(dBm) PEAK PEAK | POWER | PASS/
CHANNEL |FREQUENCY
(MHz) POWER | POWER | LIMIT | FAL
CHAIN(0) CHAIN(1) CHAIN(0) CHAIN(1) (mW) (dBm) | (dBm)
1 2412 107.152 117.490 20.30 20.70 224.642 | 2351 30 PASS
6 2437 114.815 112.202 20.60 20.50 227.017 | 23.56 30 PASS
11 2462 109.648 114.815 2040 20.60 224.463 | 2351 30 PASS
DRAFT 802.11n (40MHz) OFDM MODULATION:
MODULATION TYPE BPSK TRANSFER RATE 27Mbps
INPUT POWER ENVIRONMENTAL 25deg.C, 60%RH,
(SYSTEM) 120Vac, 60 Hz CONDITIONS 965hPa
TESTED BY Rex Huang
PEAK POWER OUTPUT TOTAL TOTAL PEAK
CHANNEL [PEAK POWER OUTPUT (mW)
(dBm) PEAK PEAK | POWER | PASS/
CHANNEL |FREQUENCY
(MHz) POWER POWER LIMIT FAIL
CHAIN(0) CHAIN(1) CHAIN(0) CHAIN(1) (mW) (dBm) | (dBm)
1 2422 95.499 95.499 19.80 19.80 190.998 | 22.81 30 PASS
4 2437 112.202 112.202 20.50 20.50 224.404 | 2351 30 PASS
7 2452 114.815 114.815 20.60 20.60 229.630 | 2361 30 PASS
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4.5 POWER SPECTRAL DENSITY MEASUREMENT

ADT CORP.

4.5.1 LIMITS OF POWER SPECTRAL DENSITY MEASUREMENT

The Maximum of Power Spectral Density Measurement is 8dBm.

4.5.2 TEST INSTRUMENTS

DESCRIPTION & MODEL NO SERIAL CALIBRATED CALIBRATED

MANUFACTURER ' NO. DATE UNTIL

R&S SPECTRUM

ANALYZER FSP40 100037 Aug. 09, 2008 | Aug. 08, 2009
NOTE:

1.The measurement uncertainty is less than +/- 2.6dB, which is calculated as per the NAMAS
document NIS81. This uncertainty represents an expanded uncertainty expressed at
approximately the 95% confidence level using a coverage factor of k=2.

2.The calibration interval of the above test instruments is 12 months and the calibrations

are traceable to NML/ROC and NIST/USA.
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4.5.3 TEST PROCEDURE

ADT CORP.

The transmitter output was connected to the spectrum analyzer through an
attenuator, the bandwidth of the fundamental frequency was measured with the
spectrum analyzer using 3kHz RBW and 30kHz VBW, set sweep time = span/3kHz.
The power spectral density was measured and recorded.
The sweep time is allowed to be longer than span/3kHz for a full response of the

mixer in the spectrum analyzer.

4.5.4 DEVIATION FROM TEST STANDARD

No deviation

455 TEST SETUP

EUT

4.5.6 EUT OPERATING CONDITION

Same as Item 4.3.6

SPECTRUM
ANALYZER
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4.5.7 TEST RESULTS

802.11b DSSS MODULATION:

MODULATION TYPE |DBPSK TRANSFER RATE 1Mbps
INPUT POWER ENVIRONMENTAL 25deg.C, 60%RH,
(SYSTEM) 120Vac, 60 Hz CONDITIONS 965hPa
TESTED BY Rex Huang
CHANNEL
CHANNEL | FREQUENCY RF POWER LEVEL IN | MAXIMUM LIMIT PASS / FAIL
3kHz BW (dBm) (dBm)
(MHz )
1 2412 -11.31 8 PASS
6 2437 -10.87 8 PASS
11 2462 -9.41 8 PASS
CH1
REW/ 3 JHz [MIMEMAXE e (r)
VEW 30 iz -11.31 dBm
on.5 _ FeT205 dBm At 304 SWTS0s 2413453 (1Hz
Offset 0.5 dE

20 IhLMMﬂ.MHN " jhl."l'l
. wa w\{ UW{ \W” WH‘WW “qu \“ WWWWWWW r«wr \U

AN | L |

-0

-50

-60

T ! !
Center 241343 GHz 150 kHz/ SlSME P
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CHG6

CH11

ADT CORP.

=795

205

Fef 205 dBm

Att 3045

REW 3 k=
VEW 30 kH=
SWT 500

[T4] ME MAKH

Marker 1 [T1]
10,57 dBm
2430423 GHz

Offset 0.5 dB

_N_WAHQH#wAQTMA
T\' L{
20—+ T

40

-50

-6

-Ta

I
Center 243843 Gllz

1
150 K=

I
Span 1.5 M=

y Q.

ADT CORP.

-85

Fef 20.5 dBm

At 304B

REW 3 Iz
VEW 30 k=
SWTI00 =

[T1] ME MAKH

Offeet 0.5 dB

-20 |

-30

-40

-50

-60

-0

I
Clantey 2465343 GHz=

|
150 JeFt

I
Spen 1.5 MHz

Marker 1 [T1]
-9.41 dBm
2463430 GHz

p Q.

ADRT CORFP.
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802.11g OFDM MODULATION:

MODULATION TYPE |BPSK TRANSFER RATE 6Mbps
INPUT POWER ENVIRONMENTAL 25deg.C, 60%RH,
(SYSTEM) 120Vac, 60 Hz CONDITIONS 965hPa
TESTED BY Rex Huang
CHANNEL
CHANNEL | FREQUENCY RF POWER LEVEL IN MAXIMUM LIMIT PASS / FAIL
3kHz BW (dBm) (dBm)
(MHz )
1 2412 -16.05 8 PASS
6 2437 -16.05 8 PASS
11 2462 -15.69 8 PASS
CH1
REW/ 3 JHz TIMEMAH gy
VEW 30 iz -16.05 dBm
an 5 _ Re1 35 4B At 304 SWTSH0s 2.404827 GHz
Offset 0.5 dE

-10 +

w il il

A et vvaw“v“”Mfr“ww e

-i0

Nyed vy Jlnﬁﬂlw‘\fw‘g

-0

-50

-60

T T !
Center 240485 GHz 150 kHz! S liME A pT coRP
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CHG6

REW 3 13 [TUMEMATH  piogry [T1]
VEW 30 )Hz -16.05 dBm
o0.5 Fef5 dBm At 3046 EWT 5005 2429813 GHz
Cffs=t 0.5 dB
10
i
-10 t

40

-50

-6

-Ta

T T !
Clenter 24291 GHz 150 ke B lSME ST e

CH11

REW 3 iz [TUMEMAZH  ppoker 1 [T1]
VEW 30 )Hz -15.69dBm
Ref 305 dBm At 3046 EWT 5005 2458563 GHz

Offset 0.5 dB

205

20 e b,
e

30

40

-50

-6

-Ta

T T !
Clenter 245556 GHz 150 ke B lSME ST e
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DRAFT 802.11n (20MHz) OFDM MODULATION:

ADT CORP.

MODULATION TYPE |BPSK TRANSFER RATE 13Mbps
INPUT POWER ENVIRONMENTAL 25 deg.C, 60%RH
120V H ’ ’
(SYSTEM) OVac, 60 Hz CONDITIONS 965hPa
TESTED BY Rex Huang
RF POWER LEVEL IN 3kHz|RF POWER LEVEL IN 3kHz TOTAL
CHANNEL BW (dB rom MAXIMUM | PASS /
CHANNEL |FREQUENCY BW (mW) (dBm) POWER POWER
I bENsTY | DENSITY [Lmim @m)| FAL
CHAIN(0) | CHAIN(1) CHAIN(0) | CHAIN(1) (mW) (dBm)
1 2412 0.016 0.018 -17.91 -17.42 0.034 -14.69 8 PASS
6 2437 0.013 0.017 -18.74 -17.78 0.030 -15.23 8 PASS
11 2462 0.017 0.016 -17.78 -17.97 0.033 -14.81 8 PASS
For Chain(0): CH1
RpW M (TIMEMAH  poer1 [11]

205 Ref 205 dBm

Att 30 4B

SWT S s

Offset 0.5 dB

-20

-i0

T g T 0 T R

-0

-50

-60

-1

=795 -

|
Centey 241855 (7Hz

|
150 kHz!

|
Epan 1.5 Mz

-17.91 dBm
2418547 GHz

ADT CORPF.
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CHG6

ADT CORP.

205

Fef 205 dBm Att 3045

REW 3 k=
VEW 30 kH=
SWT 500

[T4] ME MAKH

Offset 0.5 dB

30

'20 MMN‘W%M\’WW 7 WMWMW

40

-50

-6

-Ta

=795

I
Center 243042 Gl

1
150 K=

I
Span 1.5 M=

Marker 1 [T1]
-18.74 dBm
2430372 GHz

y Q.

ADT CORP.

CH11

205

Fef 205 dBm Att 3045

REW 3 k=
VEW 30 kH=
SWT 500

[T4] ME MAKH

Offset 0.5 dB

-an

30

TR AT PP e WV T WL TN

40

-50

-6

-Ta

=795

1 I I I
Center 246855 Gz

1
150 K=

I
Span 1.5 M=

Marker 1 [T1]
-17.76 dBm
2468544 (tHz

y Q.

ADT CORP.

Report No.: RF970829H06

83

Report Format Version 2.1.1



For Chain (1): CH1

ADT CORP.

REW 3 Iz [T1] ME MAKH
VEW 30 k=
Fef 20.5 dBm At 304B SWTI00 =

Offeet 0.5 dB

05

1

" " b oy
P AN T P S IV Y Ty

I | I
Clantey 240542 GHz= 150 JeFt Span 1.5 MH=

Marker 1 [T1]
-17.42 dBm
2405420 GHz

p Q.

ADRT CORFP.

CHG6

VEW 30 kHz
Ref 205 dBrn At 304B HWTS0s

Offzet 0.5 dB

205

1

AT Pl T T T

I I 1 I
Center 243041 GHz 150 1Hz! #pen 1.5 MHz

REW 3 kHz [T1] MK MAEH Marker 1 [T1]

-17.78 dBm
2430413 GHz

p Q.

ADT CORP.
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CH11

REW 3 1l [TUMEMATH oo 1 [T1]
VEW 301z -17.97 dBm
an 5 _ Re1 35 4B Att 304 EWT S0 2464169 GHz

Offset 0.5 dB

1

-20

-i0

-0

-50

-60

-1

=795 -

I | I I
Cemter 2 46416 (3Hz 150 ez ADT CORP.
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DRAFT 802.11n (40MHz) OFDM MODULATION:

ADT CORP.

MODULATION TYPE |BPSK TRANSFER RATE 27Mbps
INPUT POWER ENVIRONMENTAL 25deg.C, 60%RH,
(SYSTEM) 120Vac, 60 Hz CONDITIONS 965hPa
TESTED BY Rex Huang
cnanneL IFF POWEBITN LEVEL IN 3kHz|RF POWE:/ LE\B/EL IN3kHz| ToTAL TOTAL
AL | sy (mW) (dBm) POWER POWER | MAXIMUM | PASS/
I bENsTY | DENSITY [Lmim @Bm)| FAL
CHAIN(0) | CHAIN(1) CHAIN(0) | CHAIN(1) (mW) (dBm)
1 2422 0.006 0.005 -22.09 -22.74 0.011 -19.59 8 PASS
4 2437 0.008 0.010 -20.92 -20.15 0.018 -17.45 8 PASS
7 2452 0.011 0.011 -19.69 -19.48 0.022 -16.58 8 PASS
For Chain (0): CH1
REW 3 kHz [MIMEMAXE e (r)
VEW 30 =

205

Ref 205 dBm

Att 30 4B

SWT S s

-22.09 dBm
2414150 GHz

Offset 0.5 dB

-20

- MMWW

-0

-50

-60

-1

=795 -

|
Centex 241415 7Hz

|
150 kHz!

|
Epan 1.5 Mz

ADT CORPF.
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CH4

ADT CORP.

05

Fef 20.5 dBm

At 304B

REW 3 Iz
VEW 30 k=
SWTI00 =

[T1] ME MAKH

Offeet 0.5 dB

I
Clanter 24356 GHz

|
150 JeFt

I
Spen 1.5 MHz

Marker 1 [T1]
-2092 dBm
2433543 GHz

p Q.

ADRT CORFP.

CH7

Fef 20.5 dBm

At 304B

REW 3 Iz
VEW 30 k=
SWTI00 =

[T1] ME MAKH

Offeet 0.5 dB

I
Clantey 244415 GHz=

|
150 JeFt

I
Spen 1.5 MHz

Marker 1 [T1]
-19.69 dBm
2444150 GHz

p Q.

ADRT CORFP.
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For Chain (1)

: CH1

ADT CORP.

REW 3 iz [T1] ME MATH
VEW 30 iz
o5 Fe205 B Att 30 A6 SWT 5005
’ Offeet 0.5 4B
10
i
-10

-an

40

T

T T

-50

-6

-Ta

=795

I
Center 241543 Gl

1
150 K=

I
Span 1.5 M=

Marker 1 [T1]
3274 dBm
2415427 GHz

y Q.

ADT CORP.

CH4

Fef 205 dBm

Att 3045

REW 3 k=
VEW 30 kH=
SWT 500

[T4] ME MAKH

Offset 0.5 dB

-an

30

40

b, o g

-50

-6

-Ta

=795

I
Center 243359 Gllz

1
150 K=

I
Span 1.5 M=

Marker 1 [T1]
301,15 dBm
2433590 GHz

y Q.

ADT CORP.
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CH7

ADT CORP.

Att 30 4B

REW 3 JHz
VEW 30 Mz
EWTS0=

[T4] ME MAYH

205 Ref 205 B
Offset 0.5 dB
i
1]
-10

-0

P, Oy by

-50

-60

-1

=795 -

|
Centex 244826 (7Hz

|
150 kHz!

|
Epan 1.5 Mz

Marker 1 [T1]
-19.48 dBm
2448503 (Hz

ADT CORPF.
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4.6 CONDUCTED OUT-BAND EMISSION MEASUREMENT

4.6.1 LIMITS OF CONDUCTED OUT-BAND EMISSION MEASUREMENT

Below —20dB of the highest emission level of operating band (in 100KHz
Resolution Bandwidth).

4.6.2 TEST INSTRUMENTS

DESCRIPTION & MODEL NO SERIAL CALIBRATED CALIBRATED

MANUFACTURER ' NO. DATE UNTIL

R&S SPECTRUM

ANALYZER FSP40 100037 Aug. 09, 2008 | Aug. 08, 2009
NOTE:

1.The measurement uncertainty is less than +/- 2.6dB, which is calculated as per the NAMAS
document NIS81. This uncertainty represents an expanded uncertainty expressed at
approximately the 95% confidence level using a coverage factor of k=2.

2.The calibration interval of the above test instruments is 12 months and the calibrations

are traceable to NML/ROC and NIST/USA.

4.6.3 TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer via a low lose
cable. Set RBW of spectrum analyzer to 100kHz and VBW of spectrum analyzer to
300kHz with suitable frequency span including 100 MHz bandwidth from band
edge. The band edges was measured and recorded.

The spectrum plots (RBW = 100kHz, VBW = 300kHz) are attached on the following
pages.
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ADT CORP.

4.6.4 DEVIATION FROM TEST STANDARD

No deviation

4.6.5 EUT OPERATING CONDITION

Same as Item 4.3.6

4.6.6 TEST RESULTS

The spectrum plots are attached on the following images. D1 line indicates the
highest level, and D2 line indicates the 20dB offset below D1. It shows compliance

with the requirement in part 15.247(d).

Report No.: RF970829H06 91 Report Format Version 2.1.1



802.11b DSSS MODULATION:

CH1

ADT CORP.

EEW 100}H= [T1] ME VIEW Marker 1 [T1]
VEW 300 k= 1.54 dBm
o 5 _ Fef205 dBm At 304 SWT 10ms 2 413900 (3Ha
Offset 05 4 Marker 2 [T1]
-46.27 dBm
10 2 400000 (3Hz
1 Maker 3 [T1]
D11.54dEm , -41.13 dBm
venm s 2 307200 GtHz
U Marker 4 [T1]
-49.05 dBm
-10 2200000 +Hz
/ \\ Marker 5 [T1]
D2 -16.46 dBm ] . 4654 dBm
-0 / \ 2,359200 GHz
K
3 /
40 J
o E|
! ,ﬁ«fﬁ'w
I PRV W PR U W P A ..j.\..vl\..\.n. s oot frah
it g bt b, . i
0
70
P2 F
el i i i [ T i i
Center 2572 GHz 10 WiH=! Span 100 MH= ADT CORP.
EEW 100 }H= [T1] ME VIEW Marker 1 [T1]
TBW 300 kil 331 dBm
op.5 BT205 4Bm att 30dE EWT 10ws 2 464000 (tHz
’ Cifset 05 dB Marker 2 [T1]
4662 dBm
10 3483500 GHz
01331113 Meker 2{T1)
i -46.54 dBm
0| 3433800 GHz
| Masker 4 [T1]
-50,88 dBm
-10 2.500000 GHz
[DZ -16/£9 dBm \
,ZU ll
,3” \
-40 \'llh
-50 M’lw,‘mh e din b hotlons o Aoty i
el gt e g b S
60
-0
F 2
8.5~ 1 T T T 1 T
Clentes 2502 Gz 10 MHz pan 100 MHz

ADT CORFP
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CH1

CH11

I
2497 GHa!

|
Stop 25 GHz

REW 100 1= MIMEVER  ypge0t T1]
VEW 3001z 1.00 dBm
o 5 _ Fef205 dBm At 304 SWT25s 2377180 G3Hz
Offset 05 4 Marker 2 [T1]
4257 dBm
10 24 650420 (Hz
| Maker 3 [T1]
D1 154 dEm 42087 dBm
i 21 554140 GHz
Marker 4 [T1]
-44 35dBm
-10 14 862180 GHz
D02 -16}6 dBm
E
K
a0 1 3 b
50— ‘LT.A il ettt rct wiwA . )\NWMM\MMM
0
70
-79.5 - g T T T T 1 1 |
St 50 Mz 2497 GHf B0 ApT CORP
REW 100 kHz [T1] ME VIEW Backer 1 [T1]
VEW 300 JHz 265 dBm
205 Fef 205 dBim At 304E EWT25= 2427120 H=
’ Cifset 05 dB Marker 2 [T1]
4294 dBm
10 21 553740 GHz
1 Marker 3 [T1]
D1 331 dBm -44.17 dBm
0 24 A4ED (Hz
Marker 4 [T1]
44 43 dBm
-10 24 700360 GHz
D2 -16 9 dBm
20
-20
" 2 a
P I [ VO MMWNWMNWW
60
-0
79.5-

ADT CORFP

ADT CORP.
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802.11g OFDM MODULATION:

CH1

CH11

REW 100 k= [T1] ME VIEW Marker 1 [T1]
VBY 300 iz -2.02 dBm
05 Ref 205 dBm Att 304E EWT 10 ms 2 419800 GHz
Offset 05 dB Marker 2 [T1]
-32.89 dBm
10 2400000 (3Hz
Marker 3 [T1]
1 _3289dBm
i] T - 2.400000 GHz
Marker 4 [T1]
W"] -4520 dBm
-10 2.390000 3Hz
Marker 5 [T1]
- -45.20 dBm
- Fri =2 fE e 2.390000 t3He
-30 3
a0 MA.
50 b b bty st st st AL i g 4 g
R L ¥ + R R R
-60
-0
Fi F
el T T T T T T
Canter 2372 GHz 10 MHz/ SpniMEz T
REW 100 iz [T1] ME VIEW Mearker 1 [T1]
VEW 300 k= -1.40 dBm
on g Ref A5 dBrm At 304B SWT 10 ms 2455400 GHz
Offset 0.5 4B Maker 2 [T1]
-46.93 dBm
10 2483500 GHz
Marker 3 [T1]
1 -44.77 dBm.
0 Bt 1 44mm 2424600 GHz
Marker 4 [T1]
-48.38 dBm
-10 / \ 2.500000 GHz
20-HBa ot R
) \
-40 \ﬂ“\'
"
e 'ﬁ'\mlaﬂ.nnu TR LN T AP N NPT DA W
e L A e iy L Loy
-6l
-0
Fi FE ; -
95 ‘ . ; : : T T / Q’
Center 2,502 GHz 10 Mz Spen 100 Mz

ADT CORP.

ADT CORP.
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CH1

CH11

I
et 30 MHz

I
Stop 25 GHz

REW 100 kHz MIMEVER  ypge0t T1]
VEW 500 k= -342dBm
05 Fef 205 dBm Akt 304B EWT25s 2377180 GHz
Offset 05 dB Marker 2 [T1]
-4%35 dBm
10 24700360 GHz
Marker 3 [T1]
1 -4341 dBm
0 = - 21.504200 GHz
Marker 4 [T1]
-4387 dBm
-10 24.500600 GHe
-0 fri= T
-30
a0 2 42
510 e Lyttt e h e MM{V‘MWIVWMMW
-60
-0
el [ T T T 0
Staut 30 Mz 2497 (§Hz/ SepBOH: T o Re
REW 100 1diz [MIMEVEY  poger 1 [T1]
VEW 300 Hz -2.34 dBm.
o0 5 Fef 205 dBm A 30dB SWT25s 2.427120 GHz
Offset 0.5 4B Maker 2 [T1]
-43.12 dBm
10 24 450660 GHz
Marker 3 [T1]
1 -4343 dBm
N T 31604080 (+Hz
Marker 4 [T1]
-43.90 dBm
-10 22802640 GHz
a0 Y| VL=
-3
40 39 2
1 PR PR T P HMNWMWMM

y Q.

ADT CORP.

ADT CORP.
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DRAFT 802.11n (20MHz) OFDM MODULATION:
For Chain (0):CH1

CH11

REW 100 kHz MIMEVER  ypge0t T1]
VEW 300 1= -5.11 dBm
05 Ref 205 dBm Att 304E EWT 10 ms 2 412800 Hz
Offset 05 dB Marker 2 [T1]
-36.16 dBm
10 2400000 (3Hz
Marker 3 [T1]
-36.16 dBm
0 - 2.400000 GHz
D1-511dBm ! Marker 4 [T1]
NW -48.85 dBm
-10 2.390000 3Hz
Markex 5 [T1]
a0 -47 34 dBm
- JI ! 2.355800 3He
D2-25.11 dBm K
-30 4/
-0
H 4WW
50 et e et 2 th-».Mu bt i bt b
ot o AR bt hteidaf
-60
-0
Fi F
el T T T T T T 1 [
Centes 2372 GHz 10 Wbz Sl AT CORP
REW 100 M= [T1] ME VIEW Meker 1 [T1]
VEW 300 Hz -4.64 dBm.
o0 5 Fef 205 dBm A 30dB SWT 10 s 2.458600 GHz
Offset 0.5 4B Maker 2 [T1]
-50.02 dBm
10 2483500 GHz
Marker 3 [T1]
-47.43 dBm
i} 1 2457400 3Hz
Dird 4 dBm Marker 4 [T1]
-50.85 dBm
-10 ’ ] 2.500000 GHz
-0
| Dz-7464dEm |
-3
40 \\
! 3
5 A e il L IV S P
ettt L A (i I A e et B L Tl 1
-6l
-0
Fi FE ; -
95 ‘ ; : T 7 T T / Q’
Canter 2,502 GHz 10 ME=/ Span 100 Mz

ADT CORP.

ADT CORP.
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CH1

CH11

REW 100 kHz MIMEVEY gt [11]
VEW 3001z -6.52 dBm
g _ Fe205 dBro Att 3048 BWT25s 2477180 GHz
Offet 05 dB Marker 2 [T1]
-4270 dEm.
10 24 550540 (Hz
Marker 3 [T1]
-43 36 dBm.
0 - 21 554140 GHz
D1-511dBm Marker 4 [T1]
-44 22 dBm
-10 24 950060 3Hz
20
D2-35[11 dBm
30
2
40 2 .
[ 1 ol b i .v r‘1‘|',_‘.\J| ‘MWWWWM
60
70
795 : 7 7 T T !
Start 30 MH= 2.497 GH=/ Stop 25 GH=z ADT CORP.
REW 100 1diz [MIMEVEY  poger 1 [T1]
VBW 300 kHz -6.25 dBm.
05 Ref 205 dBm Att 304B BWT25= 2427120 GHz
Offset 05 dF: Marker 2 [11]
-43.16 dBm
10 21 F540130 (HHz
Marker 3 [T1]
-4373 dBm
i 24650430 (¥Hz
DL -4E4dBm Marker 4 [T1]
-44.30 dBm
-10 33052340 (sHz
20
D2 -24 4 dBm
-30
- 2 4 3
I TUU I WMMWWM
60
70
795 ‘ ; : : : f Q
ant 30 MiHz 2.497 GH=' Btop 25 GHz

ADT CORP.

ADT CORP.
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For Chain (1):CH1

REW 100 )z MOIMEVEY e 11

VEW 300 1= -2.45 dBm

g _ Fe205 dBro Att 3048 SWT 10ms 2415200 G35z
Offet 05 dB Marker 2 [T1]

-36.31 dBm.
10 2 400000 (+z
Marker 3 [T1]

L -36.31 dBm.

0 e 2400000 GHz
[0 N S 5 ' Marker 4 [T1]

MW -43.69 dEm

-10 23090000 GHz
Marker 5 [T1]

. -46.53 dBm.
- D775 dEm j T 2358400 (+Hz
-30 E|
-40

Ly
-50_MQMMWAM shops oo

ADT CORP.

-0
-0
Fi F
el T T T T T T 1 [
Center 2372 GHz 10 iHz! S Mz BT CORP
REW 100 M= [T1] ME VIEW Meker 1 [T1]
VB 300 k= -2.05 dBm.
o5 Ref205 dBm A AN AR FWT 10 ms 2453800 GHz
Offeet 015 AR Marker 2 [11]
-48.67 dBm
10 2433500 GHz
Marker 3 [T1]
. -4 47 dBm
i 2484300 GHz
y D1 -305 dBm. Marker 4 [T1]
-50.44 dBm
-10 : ] 2.500000 GHz
B TR YT
-3 \
40 \A
5 Mﬂmi bl b Al s RIS
LAl | T == Tr k'l e LA TRk L
50
-7
F FE ] .
795 ‘ : T 7 T T 7 &
Cantes 2502 Gl 10 bz SpnllOMEz T e
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CH1

CH11

I
et 30 MHz

I
2497 GH='

I
Stop 25 GHz

REW 100 )Hz [T1] ME, VIEW Marker 1 [T1]
VEW 300 )z -434dBm
205 Ref 205 dBm At 3048 SWT25s 2377180 GHz
Offset 05 dB Marker 2 [T1]
-4398 dBm
10 24 600480 (+Hz
Marker 3 [T1]
, -4407 dBm
0 - 20205760 GHz
=45 dEm Marker 4 [T1]
-44 11 dBm
-10 21802240 GHz
N
-30
0 3 2
-50 oL ity P o MAFV.W_}W FWMMMAW
-60
-0
-79.5 - g T T T T 1 1 |
Start 30 MEk 2497 GHa B0 ApT CORP
REW 100 iz [T1] MK WIET Mearker 1 [T1]
VEW 300 k= -5.14 dBm
on g Ref A5 dBrm At 304B SWT25s 2427120 GHz
Offset 0.5 4B Maker 2 [T1]
-4322 dBm
10 24 700360 GHz
Marker 3 [T1]
-4370 dBm
1} 1 24 450660 (Hz
D1 -305 dBm Marker 4 [T1]
-43.81 dBm
-10 21.104680 GHz
0 D2 2305 dBm
-3
-40 : =
ol R 4 WWMW
-6l
-0
795 f Q'\

ADT CORP.

ADT CORP.
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DRAFT 802.11n (40MHz) OFDM MODULATION:
For Chain (0):CH1

ADT CORP.

REW 100 kHz [T1] ME VIEW Marker 1 [T1]

VEW 300 1= -0.12 dBm

o 5 Ref205 dBrn At 304E EWT M me 2 412000 Gz
it 115 B Marker 2 [T1]

-42.43 dBm
10 2 400000 Gz
Marker 2 [T1]

-42.37dBm

0 2399200 (+Hz
1 Marker 4 [T1]

01 -0.12 dBm ) -48 43 dBm

-10 2200000 +Hz
Marker 5 [T1]

- -46.80 dBm.
- J \ 2.334300 GHz
g 020213 6B
-0 . 1 Nu.ﬁ i
250 et dedtiihe A e e il ri..,...mma..w.\ PP PLYLE,

- e o e e S et e
-0
el
F
el [ T T T T 1 [
Clonter 2346 iz 0 MH S dOMEz AT CORP
REW 100 1diz [MIMEVEY  poger 1 [T1]
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4.7 ANTENNA REQUIREMENT

4.7.1 STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional
radiator shall be designed to ensure that no antenna other than that furnished by
the responsible party shall be used with the device. And according to FCC 47
CFR Section 15.247 (b), if transmitting antennas of directional gain greater than
6dBi are used, the power shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6dBi.

4.7.2 ANTENNA CONNECTED CONSTRUCTION

There two antennas provided to this EUT, please refer to the following table:

Transmitter| Antenna Antenna Antenna
Circuit Type Gain (dBi) Connector
Chain(0) Dipole 2 RSMA
Chain(1) Dipole 2 RSMA
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5.TEST TYPES AND RESULTS (802.11a, 5725~5850MHz Band)

5.1 CONDUCTED EMISSION MEASUREMENT

5.1.1 LIMITS OF CONDUCTED EMISSION MEASUREMENT

ADT CORP.

FREQUENCY OF EMISSION (MHz)

0.15-0.5
0.5-5
5-30

CONDUCTED LIMIT (dBuV)
Quasi-peak Average
66 to 56 56 to 46
56 46
60 50

NOTE: 1. The lower limit shall apply at the transition frequencies.

2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to

0.50 MHz.

3. Allemanations from a class A/B digital device or system, including any network of
conductors and apparatus connected thereto, shall not exceed the level of field

strengths specified above.

5.1.2 TEST INSTRUMENTS

DESCRIPTION & MODEL NO. SERIAL CALIBRATED | CALIBRATED
MANUFACTURER NO. DATE UNTIL
Test Receiver ESCS 30 847124/029 | Feb. 29, 2008 Feb. 28, 2009
Line-Impedance
Stabilization Network(for | ENV-216 100071 Nov. 27, 2007 Nov. 26, 2008
EUT)
Line-Impedance
Stabilization Network(for | ESH3-Z5 848773/004 | Nov. 09, 2007 Nov. 08, 2008
Peripheral)
RF Cable JYEBAO) | crep SSBCAB'O July 24,2008 | July 23, 2009
50 ohms Terminator 50 3 Nov. 16, 2007 Nov. 15, 2008
Software ADT_Cond V7.1 A NA NA
3.2
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are

traceable to NML/ROC and NIST/USA.

2. The test was performed in ADT Shielded Room No. B.
3 The VCCI Con B Registration No. is C-2193.
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5.1.3 TEST PROCEDURES

a. The EUT was placed 0.4 meters from the conducting wall of the shielded
room with EUT being connected to the power mains through a line
impedance stabilization network (LISN). Other support units were connected
to the power mains through another LISN. The two LISNs provide 50 ohm/
50uH of coupling impedance for the measuring instrument.

b. Both lines of the power mains connected to the EUT were checked for
maximum conducted interference.

c. The frequency range from 150kHz to 30MHz was searched. Emission levels
under (Limit — 20dB) were not recorded.

5.1.4 DEVIATION FROM TEST STANDARD

No deviation
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5.1.5 TEST SETUP

Vertical Ground
/ Reference Plane /Test Receiver

—~—— —/—/
40cm o oo

EUT A |© ©©°©°
|

‘ [
|| 80cm |
| | |

\ ™ %
Horizontal Ground Reference Plane

Note: 1.Supportunits were connected to second LISN.

2.Both of LISNs (AMN) are 80 cm from EUT and atleast 80

from other units and other metal planes

For the actual test configuration, please refer to the related item — Photographs of
the Test Configuration.

5.1.6 EUT OPERATING CONDITIONS

Same as the 4.1.6
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5.1.7 TEST RESULTS
802.11a OFDM MODULATION:

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 PHASE Line (L)
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 6Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 25deg. C, 65%RH, .
CONDITIONS 965hPa TESTED BY Eric Lee
Reading Emission - .
Freq. rr. Limi Margin
€a e Value Level t arg
No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHz] | @B) [QP. [ AV. [QP. | AV. [QP. [ AV. | Q.P. | AV.
1 0.338 9.87 [ 26.70 - 36.57 - 59.26 | 49.26 | -22.69 -
2 0.677 9.82 |[19.87 - 29.69 - 56.00 | 46.00 | -26.31 -
3 1.219 9.68 [ 24.09 - 33.77 - 56.00 | 46.00 | -22.23 -
4 3.109 9.74 [19.32 - 29.06 - 56.00 | 46.00 | -26.94 -
5 6.086 9.79 [21.14 - 30.93 - 60.00 | 50.00 [ -29.07 -
6 12.242 9.87 | 34.95 - 44.82 - 60.00 [ 50.00 | -15.18 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. "-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.

dEuy
110- _‘
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e
100 aF Limit P
' Lirnit ]
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20

70

&0
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50

a0 Mah i ; i f\\
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=0 1"\Mlll. " | thIl 1l

i T

20 It i

10

0 ¥ QP |value
015 100 1000 20,00

MHz
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 PHASE Neutral (N)
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 6Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 25deg. C, 65%RH, .
CONDITIONS 965hPa UESUIED R Eric Lee
Reading Emission o .
Freq. Corr. Limit Margin
9 Value Level 9
No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHz] dB) | Q.P. [ AV. | Q.P. [ AV. | QP. | AW Q.P. AV.
1 0.338 9.87 | 25.48 - 35.35 - 59.26 | 49.26 | -23.92 -
2 0.474 9.91 | 23.63 - 33.54 - 56.44 | 46.44 | -22.90 -
3 0.673 9.82 | 19.14 - 28.96 - 56.00 | 46.00 | -27.04 -
4 1.555 9.70 | 18.56 - 28.26 - 56.00 | 46.00 | -27.74 -
5 4.598 9.77 | 20.47 - 30.24 - 56.00 | 46.00 | -25.76 -
6 12.039 9.91 | 34.69 - 44.60 - 60.00 | 50.00 | -15.40 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. "-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.

dBu
110 - SR
Pazk Reading |~
100 aF Limit P
a0 B Limnit ]
a0
Ta
R
] — T
50 ?
I =
40 I["".. R 3 4 A
30 i AL b . L P \\
RREIT v LT
20 i
10
0 ® 0 EAPvElue
0.15 1.00 10,00 3000
FHz
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5.2 RADIATED EMISSION MEASUREMENT
5.2.1 LIMITS OF RADIATED EMISSION MEASUREMENT

Emissions radiated outside of the specified bands, shall be according to the
general radiated limits in 15.209 as following:

Frequencies Field strength Measurement distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

NOTE:

1. The lower limit shall apply at the transition frequencies.

2. Emission level (dBuVv/m) = 20 log Emission level (uv/m).

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on
average detector, however, the peak field strength of any emission shall not exceed the
maximum permitted average limits, specified above by more than 20dB under any condition
of modulation.
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5.2.2 TEST INSTRUMENTS

ADT CORP.

DESCRIPTION & AL ND SERIAL CALIBRATED CALIBRATED
MANUFACTURER ' NO. DATE UNTIL
ADVANTEST Spectrum
R3271A 85060311 July 16, 2008 July 15, 2009
Analyzer
- 3008A0192
HP Pre_Amplifier 8449B 5 Sep. 25, 2008 Sep. 24, 2009
ROHDE & SCHWARZ .
i ESCS30 100375 April 01, 2008 Mar. 31, 2009
Test Receiver
SCHWARZBECK
TRILOG Broadband VULB 9168 138 April 30, 2008 April 29, 2009
Antenna
Schwarzbeck
BBHA9120 D124 Dec. 17, 2007 Dec. 16, 2008
Horn_Antenna
Schwarzbeck BBHA91701
BBHA 9170 Jan. 28, 2008 Jan. 27, 2009
Horn_Antenna 53
RF Switches EMH-011 08009 Oct. 07, 2008 Oct. 06, 2009
RF CABLE (Chaintek) SF102 22054-2 Dec. 07, 2007 Dec. 06, 2008
STCCAB-30
RF Cable 8DFB Oct. 07, 2008 Oct. 06, 2009
M-1GHz
ADT_Radiated
Software NA NA NA
_V7.6.15.8
CT Antenna Tower &
NA NA NA NA
Turn Table

Note: 1. The calibration interval of the above test instruments is 12 months and the

calibrations are traceable to NML/ROC and NIST/USA.

2. The horn antenna, HP preamplifier (model: 8449B) and Spectrum Analyzer (model:
R3271A) are used only for the measurement of emission frequency above 1GHz if

tested.

3. The test was performed in ADT Open Site No. C.

4. The FCC Site Registration No. is 656396.
5. The VCCI Site Registration No. is R-1626.
6. The CANADA Site Registration No. is IC 3789C-3.
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5.2.3 TEST PROCEDURES

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground
at a 3 meter semi-anechoic camber. The table was rotated 360 degrees to
determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna,
which was mounted on the top of a variable-height antenna tower.

c. The antenna is a broadband antenna, and its height is varied from one meter to
four meters above the ground to determine the maximum value of the field
strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and
then the antenna was tuned to heights from 1 meter to 4 meters and the
rotatable table was turned from O degrees to 360 degrees to find the maximum
reading.

e. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

f. If the emission level of the EUT in peak mode was 10dB lower than the limit
specified, then testing could be stopped and the peak values of the EUT would
be reported. Otherwise the emissions that did not have 10dB margin would be
re-tested one by one using peak, quasi-peak or average method as specified
and then reported in a data sheet.

NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Peak detection (PK) and Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth
is 3 MHz for Peak detection (PK) at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth
is 10 Hz for Average detection (AV) at frequency above 1GHz.

5.2.4 DEVIATION FROM TEST STANDARD

No deviation
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5.2.5TEST SETUP

Ant. Tow 1 dm

Variahle

EUT& | Am -] /
Support Units

Turn Tahle

L
om | —_—

Ground Plane

Test Receive;t:
Y

A

\\‘ L 1
-"h'ﬁ. LT R+
Doaooe

For the actual test configuration, please refer to the related item — Photographs of
the Test Configuration.

5.2.6 EUT OPERATING CONDITIONS

Same as the 4.1.6
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Below 1GHz Test Data
5.2.7 TEST RESULTS

BELOW 1GHz WORST-CASE DATA : 802.11a OFDM MODULATION

ADT CORP.

EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 1 FREQUENCY RANGE |Below 1000MHz
INPUT POWER DETECTOR )
(SYSTEM) 120Vac, 60 Hz FUNCTION Quasi-Peak
ENVIRONMENTAL 25deg. C, 65%RH .
CONDITIONS se5hPa TESTED BY Eric Lee
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LESVSE(L) LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 58.72 18.26 QP 40.00 -21.74 1.53H 62 3.91 14.35
2 68.42 26.88 QP 40.00 -13.12 1.18H 214 13.70 13.18
3 144.81 23.10 QP 43.50 -20.40 1.52 H 357 7.49 15.61
4 364.30 26.96 QP 46.00 -19.04 1.30H 2 7.30 19.66
5 529.99 25.70 QP 46.00 -20.30 1.74H 153 2.32 23.38
6 896.00 25.00 QP 46.00 -21.00 1.50H 222 -5.96 30.96
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LESVSE(L) LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 132.54 31.86 QP 43.50 -11.64 1.08 V 224 17.31 14.55
2 199.99 28.33 QP 43.50 -15.17 1.07Vv 75 15.35 12.98
3 529.97 27.43 QP 46.00 -18.57 1.63V 332 4.05 23.38
4 660.00 27.48 QP 46.00 -18.52 1.63V 233 1.34 26.14
5 699.86 27.68 QP 46.00 -18.32 1.63V 133 0.64 27.04
6 896.03 26.58 QP 46.00 -19.42 147V 78 -4.38 30.96

REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.

4. Margin value = Emission level — Limit value.
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Above 1GHz Test Data
5.2.8 TEST RESULTS

802.11a OFDM MODULATION

ADT CORP.

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1 ~40GHz
INPUT POWER DETECTOR Peak (PK
(SYgTEl\;)) 120Vac, 60 Hz FUNC$IOON A\?Zragge ()AV)
0,
Eg\,(l'gﬁ{\(')'\f\lESNTAL stgﬁgac’ 63%RH TESTED BY Phoenix Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vofrea om| Lever | MU Lirene| ATEWA | e |Rawvael Sop o
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1 4596.00 52.30 PK 74.00 -21.70 1.27H 159 17.22 35.08
2 4596.00 41.30 AV 54.00 -12.70 1.27H 159 6.22 35.08
3 *5745.00 101.70 PK 1.05 H 156 64.49 37.21
4 | *5745.00 91.20 AV 1.05 H 156 53.99 37.21
5 11490.00 56.70 PK 74.00 -17.30 1.26 H 74 9.67 47.03
6 11490.00 43.50 AV 54.00 -10.50 1.26 H 74 -3.53 47.03
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
o [rre o Lever | T fpngany AVENNA | E frawvael SO
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1 4596.00 56.70 PK 74.00 -17.30 1.20 V 268 21.62 35.08
2 4596.00 43.80 AV 54.00 -10.20 1.20 V 268 8.72 35.08
3 *5745.00 111.24 PK 1.22V 66 74.03 37.21
4 | *5745.00 101.00 AV 1.22V 66 63.79 37.21
5 11490.00 62.10 PK 74.00 -11.90 1.02V 63 15.07 47.03
6 11490.00 47.60 AV 54.00 -6.40 1.02V 63 0.57 47.03
REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
6. The limit value is defined as per 15.247.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 3 FREQUENCY RANGE |1 ~40GHz
SvsTEw) | |120vac 60k FONCTION Average (3
0
Eg\,(l'gﬁ{\(')'\f\lESNTAL Sggf‘gac’ 63%RH TESTED BY Phoenix Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vofrea om| Lever | EMT Lirene| ATEWA | e |Rawvael =il R
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1 4628.00 51.60 PK 74.00 -22.40 1.29 H 154 16.46 35.14
2 4628.00 40.80 AV 54.00 -13.20 1.29 H 154 5.66 35.14
3 *5785.00 102.80 PK 1.27H 154 65.49 37.31
4 | *5785.00 91.60 AV 1.27H 154 54.29 37.31
5 11570.00 55.30 PK 74.00 -18.70 1.27H 65 8.33 46.97
6 11570.00 42.30 AV 54.00 -11.70 1.27H 65 -4.67 46.97
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vofrea om| Lever | MU Lirene| ATEWA | e |Rawvael Sop o
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1 4628.00 55.30 PK 74.00 -18.70 1.47V 17 20.16 35.14
2 4628.00 42,70 AV 54.00 -11.30 1.47V 17 7.56 35.14
3 *5785.00 111.24 PK 1.23V 10 73.93 37.31
4 | *5785.00 100.62 AV 1.23V 10 63.31 37.31
5 11570.00 60.80 PK 74.00 -13.20 1.03V 334 13.83 46.97
6 11570.00 46.10 AV 54.00 -7.90 1.03 V 334 -0.87 46.97
REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
6. The limit value is defined as per 15.247.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 5 FREQUENCY RANGE |1 ~40GHz
SvsTEw) | |120vac 60k FONCTION Average (3
0
Eg\,(l'gﬁ{\(')'\f\lESNTAL Sggf‘gac’ 63%RH TESTED BY Phoenix Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vofrea om| Lever | EMT Lirene| ATEWA | e |Rawvael =il R
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1 4660.00 52.10 PK 74.00 -21.90 1.26 H 157 16.91 35.19
2 4660.00 40.96 AV 54.00 -13.04 1.26 H 157 5.77 35.19
3 *5825.00 103.10 PK 1.08 H 160 65.68 37.42
4 | *5825.00 92.30 AV 1.08 H 160 54.88 37.42
5 11650.00 60.10 PK 74.00 -13.90 1.23 H 72 13.20 46.90
6 11650.00 45.80 AV 54.00 -8.20 1.23H 72 -1.10 46.90
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vofrea om| Lever | MU Lirene| ATEWA | e |Rawvael Sop o
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1 4660.00 55.60 PK 74.00 -18.40 1.16 V 272 20.41 35.19
2 4660.00 42.60 AV 54.00 -11.40 1.16 V 272 7.41 35.19
3 *5825.00 112.00 PK 1.09 V 96 74.58 37.42
4 | *5825.00 101.70 AV 1.09 V 96 64.28 37.42
5 11650.00 65.10 PK 74.00 -8.90 1.00 V 61 18.20 46.90
6 11650.00 49.50 AV 54.00 -4.50 1.00 V 61 2.60 46.90
REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
6. The limit value is defined as per 15.247.
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DRAFT 802.11n (20MHz) OFDM MODULATION

ADT CORP.

EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 1 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)

ENVIRONMENTAL 27deg. C, 63%RH

o OB WN

. “* % Fundamental frequency.
. The limit value is defined as per 15.247.

CONDITIONS 965nPa TESTED BY Phoenix Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE RRECTION
NO. | FREQ. (MHz) LESVSE(L) LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE COFACT%RO
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 4596.00 51.70 PK 74.00 -22.30 1.29H 157 16.62 35.08
2 4596.00 40.20 AV 54.00 -13.80 1.29H 157 5.12 35.08
3 *5745.00 103.30 PK 1.37H 129 66.09 37.21
4 *5745.00 91.50 AV 1.37H 129 54.29 37.21
5 11490.00 59.20 PK 74.00 -14.80 1.36 H 24 12.17 47.03
6 11490.00 45.30 AV 54.00 -8.70 1.36 H 24 -1.73 47.03
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE RRECTION
NO. | FREQ. (MHz) LESVSE(L) LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE COFACT?)RO
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 4596.00 54.00 PK 74.00 -20.00 117V 240 18.92 35.08
2 4596.00 42.30 AV 54.00 -11.70 117V 240 7.22 35.08
3 *5745.00 116.20 PK 1.02V 87 78.99 37.21
4 *5745.00 104.30 AV 1.02V 87 67.09 37.21
5 11490.00 61.50 PK 74.00 -12.50 112V 55 14.47 47.03
6 11490.00 47.40 AV 54.00 -6.60 112V 55 0.37 47.03
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 3 FREQUENCY RANGE |1 ~40GHz
SvsTEw) | |120vac 60k FONCTION Average (3
0
Eg\,(l'gﬁ{\(')'\f\lESNTAL Sggf‘gac’ 63%RH TESTED BY Phoenix Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vofrea om| Lever | EMT Lirene| ATEWA | e |Rawvael =il R
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1 4628.00 51.90 PK 74.00 -22.10 1.24 H 155 16.76 35.14
2 4628.00 40.30 AV 54.00 -13.70 1.24 H 155 5.16 35.14
3 *5785.00 104.20 PK 1.36 H 133 66.89 37.31
4 | *5785.00 91.90 AV 1.36 H 133 54.59 37.31
5 11570.00 59.20 PK 74.00 -14.80 1.04 H 62 12.23 46.97
6 11570.00 44.30 AV 54.00 -9.70 1.04 H 62 -2.67 46.97
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vofrea om| Lever | MU Lirene| ATEWA | e |Rawvael Sop o
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1 4628.00 55.40 PK 74.00 -18.60 1.28V 106 20.26 35.14
2 4628.00 42,70 AV 54.00 -11.30 1.28 V 106 7.56 35.14
3 *5785.00 116.90 PK 1.04 V 95 79.59 37.31
4 | *5785.00 104.60 AV 1.04 V 95 67.29 37.31
5 11570.00 61.20 PK 74.00 -12.80 1.05 V 58 14.23 46.97
6 11570.00 46.70 AV 54.00 -7.30 1.05 V 58 -0.27 46.97
REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
6. The limit value is defined as per 15.247.

Report No.: RF970829H06

119

Report Format Version 2.1.1




ADT CORP.

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 5 FREQUENCY RANGE |1 ~40GHz
SvsTEw) | |120vac 60k FONCTION Average (3
0
Eg\,(l'gﬁ{\(')'\f\lESNTAL Sggf‘gac’ 63%RH TESTED BY Phoenix Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vofrea om| Lever | EMT Lirene| ATEWA | e |Rawvael =il R
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1 4660.00 51.70 PK 74.00 -22.30 1.26 H 125 16.51 35.19
2 4660.00 40.10 AV 54.00 -13.90 1.26 H 125 4.91 35.19
3 *5825.00 104.60 PK 1.34 H 127 67.18 37.42
4 | *5825.00 92.10 AV 1.34 H 127 54.68 37.42
5 11650.00 57.20 PK 74.00 -16.80 1.37H 39 10.30 46.90
6 11650.00 43.40 AV 54.00 -10.60 1.37H 39 -3.50 46.90
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vofrea om| Lever | MU Lirene| ATEWA | e |Rawvael Sop o
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1 4660.00 55.20 PK 74.00 -18.80 1.28V 100 20.01 35.19
2 4660.00 42.60 AV 54.00 -11.40 1.28 V 100 7.41 35.19
3 *5825.00 116.40 PK 1.05 V 89 78.98 37.42
4 | *5825.00 104.50 AV 1.05 V 89 67.08 37.42
5 11650.00 58.90 PK 74.00 -15.10 1.03V 62 12.00 46.90
6 11650.00 45.00 AV 54.00 -9.00 1.03 V 62 -1.90 46.90
REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
6. The limit value is defined as per 15.247.
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DRAFT 802.11n (40MHz) OFDM MODULATION

ADT CORP.

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1 ~40GHz
ueoner Joowcon [PESER [pee
0
Eg\,(l'gﬁ{\(')'\f\lESNTAL stgﬁgac’ 63%RH TESTED BY Phoenix Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vofrea om| Lever | EMT Lirene| ATEWA | e |Rawvael =il R
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1 4604.00 54.20 PK 74.00 -19.80 1.29 H 148 19.11 35.09
2 4604.00 41.30 AV 54.00 -12.70 1.29 H 148 6.21 35.09
3 *5755.00 99.50 PK 1.13H 159 62.27 37.23
4 | *5755.00 90.40 AV 1.13 H 159 53.17 37.23
5 11510.00 55.40 PK 74.00 -18.60 1.34 H 39 8.38 47.02
6 11510.00 41.30 AV 54.00 -12.70 1.34 H 39 -5.72 47.02
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vofrrea wn| teva | UM ferene| ATENA [0 [Ravvae| SE T
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1 4604.00 55.60 PK 74.00 -18.40 1.17V 108 20.51 35.09
2 4604.00 42.40 AV 54.00 -11.60 1.17V 108 7.31 35.09
3 *5755.00 112.90 PK 1.04 V 93 75.67 37.23
4 | *5755.00 100.80 AV 1.04 V 93 63.57 37.23
5 11510.00 57.70 PK 74.00 -16.30 1.17V 56 10.68 47.02
6 11510.00 45.60 AV 54.00 -8.40 1.17V 56 -1.42 47.02
REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
6. The limit value is defined as per 15.247.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 3 FREQUENCY RANGE |1 ~40GHz
SvsTEw) | |120vac 60k FONCTION Average (3
0
Eg\,(l'gﬁ{\(')'\f\lESNTAL Sggf‘gac’ 63%RH TESTED BY Phoenix Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vofrea om| Lever | EMT Lirene| ATEWA | e |Rawvael =il R
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1 4636.00 53.10 PK 74.00 -20.90 1.24 H 151 17.95 35.15
2 4636.00 39.40 AV 54.00 -14.60 1.24 H 151 4.25 35.15
3 *5795.00 97.10 PK 1.12 H 154 59.76 37.34
4 | *5795.00 86.30 AV 1.12 H 154 48.96 37.34
5 11590.00 55.30 PK 74.00 -18.70 1.33H 34 8.35 46.95
6 11590.00 42,70 AV 54.00 -11.30 1.33H 34 -4.25 46.95
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vofrea om| Lever | MU Lirene| ATEWA | e |Rawvael Sop o
(dBuV/m) (dBuV/m) HEIGHT (m) (B (dBuV) (dB/m)
1 4636.00 55.90 PK 74.00 -18.10 1.27V 107 20.75 35.15
2 4636.00 42.30 AV 54.00 -11.70 1.27V 107 7.15 35.15
3 *5795.00 112.10 PK 1.05 V 96 74.76 37.34
4 | *5795.00 100.50 AV 1.05 V 96 63.16 37.34
5 11590.00 57.90 PK 74.00 -16.10 1.16 V 54 10.95 46.95
6 11590.00 46.10 AV 54.00 -7.90 1.16 V 54 -0.85 46.95
REMARKS: 1. Emission level (dBuVv/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
6. The limit value is defined as per 15.247.
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5.3 6dB BANDWIDTH MEASUREMENT
5.3.1 LIMITS OF 6dB BANDWIDTH MEASUREMENT

The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

ADT CORP.

5.3.2 TEST INSTRUMENTS
DESCRIPTION & SERIAL CALIBRATED CALIBRATED
MODEL NO.
MANUFACTURER NO. DATE UNTIL
R&S SPECTRUM
ANALYZER FSP40 100037 Aug. 09, 2008 | Aug. 08, 2009

NAMAS document NIS81.
expressed at approximately the 95% confidence level using a coverage factor of k=2.

NOTE:
1.The measurement uncertainty is less than +/- 2.6dB, which is calculated as per the
This uncertainty represents an expanded uncertainty

2.The calibration interval of the above test instruments is 12 months and the calibrations
are traceable to NML/ROC and NIST/USA.
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5.3.3 TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer through an
attenuator. The bandwidth of the fundamental frequency was measured by
spectrum analyzer with 100kHz RBW and 100kHz VBW. The 6dB bandwidth is

defined as the total spectrum the power of which is higher than peak power minus
6dB.

5.3.4 DEVIATION FROM TEST STANDARD

No deviation

5.3.5 TEST SETUP

EUT SPECTRUM
ANALYZER

5.3.6 EUT OPERATING CONDITIONS

The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.
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5.3.7 TEST RESULTS

802.11a OFDM MODULATION:

MODULATION BPSK TRANSFER RATE |6Mbps
TYPE
INPUT POWER ENVIRONMENTAL |25deg. C, 60%RH
120Vac, 60 Hz ’ ’
(SYSTEM) CONDITIONS 965hPa
TESTED BY Rex Huang
CHANNEL
CHANNEL FREQUENCY E812 BEANDIIETA]| MG 14 PASS / FAIL
(MHz) (MHz)
(MHz)
1 5745 16.64 0.5 PASS
3 5785 16.63 0.5 PASS
5 5825 16.57 0.5 PASS
CH1
REW 100 Kz [MIMEVEW et (11
VEW 30 Ml 553dBm
05 Rgrzs;:i:dﬁ Att 304B EWT 20 me DElmz[TI]S_Tssﬁ?BGHz

0004dB
10 16 35345 MHz

1 D1 047 dBm
T

e e P i
D2-553dBmWWW 3

o/
ol R

-0

-50

-60

T ] !
Center 5745 Gz 25 Mt SmBME ApT CORP
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CH3

CH5

ADT CORP.

REW 100 k= [T1] ME VIEW Merker 1 [T1]
VEW 300 K= -6.24 dBm.
o0 g Ref M5 dBrn Att 50dB EWT 0 ms 5 7766A4 (Hz
Otts=t 0.5 4B Delta 2 [T1]
0004E
10 16635954 MHz
0 D174 dBm
02624 dBim WWWAW WWW
-10 W
-30 \
] m AVIJ‘/ \\MJ\
-40
-50
-60
-0
F| iy
195+ T T T T T T 1
Clenter 5,785 GHz 25 M= IME DT CORP
FEW 100 1diz [MIMEVEY  pagger | [T1]
VEW 300 JHz -592 dBimn
op.5 BT205 4Bm At 304B SWT L s 5 R1AARAG (Hz
’ Offeet 05 dE Delta 2 [T1]
0004E
10 16.568079 MHz
n D1 008 dBm
02592 4B WWWWW WWWV\WW
-10 Ld
-20 \
a0 W \\J\r\\"\"‘u
-40
-50
-60
-0
F FE
1954 T T T T T T
Clantes $.825 OBz 25 MH Spen 25 MHz

ADT CORFP
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DRAFT 802.11n (20MHz) OFDM MODULATION:

ADT CORP.

SIOIBILATLIN BPSK TRANSFER RATE |13Mbps
TYPE
o)
INPUT POWER 120Vac, 60 Hz ENVIRONMENTAL |25deg. C, 60%RH,
(SYSTEM) CONDITIONS 965hPa
TESTED BY Rex Huang
CHANNEL 6dB BANDWIDTH T
(MHz) LIMIT
CHANNEL | FREQUENCY PASS / FAIL
il ) CHAIN(0) CHAIN(1) (MHz)
1 5745 17.72 17.66 0.5 PASS
3 5785 17.74 17.68 0.5 PASS
5 5825 17.69 17.66 0.5 PASS
For Chain (0): CH1
REW 100 kiiz [TIMEVEY 1 [T1]
VEW 30 Ml -562dBm
on.5 _ FeT205 dBm At 304 SWT 2 ms 5736150 1z
Ciffset 0.5 dEf Delta 2 [T1]
0.004E
10 17 722648 MHz
0 010.32dE: |
D2 -568 dE; WWWWWW
-10
) -
=30 W
-40
-50
-a0
10
F| 2 .
79,5 - : : : : i i 0 / @'\
Center 5,745 Gz 2.5 M=/ Bren 25 M= ADT CORP
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CH3

ADT CORP.

REW 100 iz [TL] ME VIEW Marker 1 [T1]
VEW 300 k= -5.14 dBm.
o0 5 Ref205 dBrn At 30 dE BT A s 5776140 OHz
B0 Tielta 2 [T1]
0.004E
10 17737413 MHz
g__D108648
-%ﬁr‘w R
-10
-2 J) \ww
-30
40
-50
50
-0
A i
795 . ; : : : T T T
Clanter 5,785 Gz 25 M fmZME A BT CORP
EEW 100 kHz [T1] ME VIEW Marker 1 [T1]
WEW 300 iz -5.06 dBm
205 FeL205 dBm At 304E SWT He 5816151 GHz
’ Offeet 05 dH Delta 2 [T1]
000 4B
10 17685872 MHz
a D1 084 dBjn .
F— WWWWMWMW
-10
B W} \«W
-0
-4
50
-0
70
F F
=795 - 7 7 7 i T T T
Clentes 5 825 OBz 25 Mi=/ FmIME A hT CcORP
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For Chain (1): CH1

ADT CORP.

REW 100 Kz [T1] ME VTEN Marker L [T1]
WEW 300 Hz -4.24 dBm
on 5 B 205 4Bm At 304B SWT Zwe 5736181 (Hz
’ Offeet 05 dF] Delta 2 [T1]
000 4B
10 17663942 MHz
DLL7dBm .
D2 -4.34 BV P VT W AR AR AR,
W
-10
a0l \‘\
30 - “'.'rW LkET 4
-40
-50
-60
-0
F F
795~ | . : g i i \
Cenbe 5,745 GHz 2.5 Mz S 2ME T e
EEW 100 kHz [T1] ME VIEW Marker 1 [T1]
WEW 300 Hz -4.35dBm
on 5 B 205 4Bm At 304B SWT Zwe 57796171 (Hz
’ Offeet 05 dF] Delta 2 [T1]
000 4B
10 17682046 MHz
DLL65dBm _ ]
2 dBWWWNWWWHHWWWWW
-10
30 T T
-40
-50
-60
-0
F Fl
=795 - T T T T T T |
Clentes 5785 CHz 25 Mi=/ FmIME A hT CcORP
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CH5

REW 100}z [TUMESEW  ppeer 1 [T1]
VBW 300 Kz -461dBm
an 5 _ Re1 35 4B Att 304 EWT 20 me 5816169 GHz
Ciffset 0.5 dEf Delta 2 [T1]
0.004E
10 17 659346 MHz
01133 dBu} i
0 e
D2 451 4B V\MMVH‘-’WV"\\MJWU\NI WWWN‘M
-10 N

i N,

e \I'\J\UJN“J

40
-50
-a0
=10
F Fi
e T T T T T T T
Center 5525 Gz 2.5 M=/ Bren 25 M=

ADT CORPF.
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DRAFT 802.11n (40MHz) OFDM MODULATION:

JIIDISA VO BPSK TRANSFER RATE |27Mbps
TYPE
INPUT POWER 120Vac, 60 Hz ENVIRONMENTAL |25deg. C, 60%RH,
(SYSTEM) CONDITIONS 965hPa
TESTED BY Rex Huang
A 6dB BANDWIDTH MU
CHANNEL | FREQUENCY (MHz) Ll PASS / FAIL
il ) CHAIN(O) | CHAIN() (MHz)
1 5755 36.43 36.44 0.5 PASS
5795 36.5 36.47 0.5 PASS
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For Chain (0): CH1

ADT CORP.

REW 100 iz [TL] ME VIEW Marker 1 [T1]
VEW 100 iz -8.36 dBm.
05 Fef 205 dBrn Att 3046 EWT 20 e L 736050 G Hz
et 05 45 Tielta 2 [T1]
0.004E
10 35428390 MHz
0 O =23 A =
R {,'MMMMVN'V‘MWW
-10 I\fj
-an /{ \“\'\
T s
40
-50
50
-0
A B2
=795 T T T T T T
Center 5,755 GHz 5 MEH=' Hpen 50 Mz ADT CORP
REW 100 1Hz [TL] ME VIEW Marker 1 [T1]
VEW 100 kH= -8.69 dBm
05 Fef205 dBw At 3048 BWT 20 rs S77E755 GHz
’ Cffset 05 dB Delta 2 [T1]
0.004E
1n 36 406551 MHz
o DT -2 dim ]
D32 -2694
-10 w
a0
AT ”WW
-40
-50
-0
70
E F
735 ‘ 7 7 7 T
Cernder 5,796 GHz 5 MH=! Spen 50 M= ADT CORP
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For Chain (1): CH1

ADT CORP.

REW 100 kHz [MIMEVEN bfeker 1 [T1]
WEW 100 kilz -782dBm
o5 Fe205 B At 3048 SWT D ws 5796790 (iHz
’ Offeet 05 dFs Delta 2 [T1]
000 4B
10 36436552 MHz
D = S TOLTIT |
3
02 _?_SWWNIMWWM WMMM\W“M
10 11
20
” W '/ HA‘%‘J\{,N\
40
-50
-60
-70
g f
79.5-] . : : ; T
Centes 5,755 Ol 5 MHz/ FEilMiE b CcORP
REW 100 iz [TL] ME VIEW Mearker 1 [T1]
VEW 100 Kz -8.36 dBm.
o5 FI205 B At 3R EWT s G767 OHz
Offset 0.5 4B Delta 2 [T1]
0.00dE
10 36472337 MHz
L O -2 0 dim
D2 -5.36 dl
-10 =
a0
30 W/i \%
-40
-50
600
10
B Fi
79 5] | : : T T
Center 5,735 (Hz 5 MHz SradlMHz T S pp
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5.4 MAXIMUM PEAK OUTPUT POWER

ADT CORP.

5.4.1 LIMITS OF MAXIMUM PEAK OUTPUT POWER MEASUREMENT

The Maximum Peak Output Power Measurement is 30dBm.

5.4.2 INSTRUMENTS

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. SERIAL NO.

MANUFACTURER DATE UNTIL

R&S SPECTRUM

ANALYZER FSP40 100037 Aug. 13,2008 |Aug. 12, 2009

Agilent SIGNAL

GENERATOR E8257C MY43320668 |Dec. 26,2007 |Dec. 25,2008

Anritsu Power Meter ML2495A 0824006 NA NA

Pulse Power Sensor MA2411B 0738172 NA NA

NOTE:

The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
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5.4.3 TEST PROCEDURES

ADT CORP.

3. A detector was used on the output port of the EUT. An oscilloscope was used
to read the response of the detector.

4. Replaced the EUT by the signal generator. The center frequency of the S.G
was adjusted to the center frequency of the measured channel.

5. Adjusted the power to have the same reading on oscilloscope. Record the

power level.

5.4.4 DEVIATION FROM TEST STANDARD

No deviation

5.4.5TEST SETUP

EUT or S.G

DETECTOROR

5.4.6 EUT OPERATING CONDITIONS

Same as Iltem 4.3.6

OSCILLOSCOPE
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5.4.7 TEST RESULTS

802.11a OFDM modulation

ADT CORP.

MODULATION TYPE BPSK TRANSFER RATE |6Mbps
ENVIRONMENTAL 25deg. C, 60%RH,
INPUT POWER 120Vac, 60 Hz CENDTIONE 965hPa
TESTED BY Rex Huang
CHANNEL
PEAK POWER | PEAK POWER | PEAK POWER
GrIANINER FRE(I\QAUHE;\ICY OUTPUT (mW) |OUTPUT (dBm)| LIMIT (dBm) PRES JIFAL
1 5745 122.744 20.89 30 PASS
3 5785 109.901 20.41 30 PASS
5 5825 110.917 20.45 30 PASS
DRAFT 802.11n (20MHz) OFDM MODULATION:
MODULATION TYPE |BPSK TRANSFER RATE 13Mbps
INPUT POWER ENVIRONMENTAL  |25deg. C, 60%RH,
(SYSTEM) 120Vac, 60 Hz CONDITIONS 965hPa
TESTED BY Rex Huang
PEAK POWER OUTPUT TOTAL TOTAL PEAK
CHANNEL [|PEAK POWER OUTPUT (mW)
(dBm) PEAK PEAK | POWER | PASS/
CHANNEL |FREQUENCY
(MHz) POWER | POWER | LIMIT FAIL
CHAIN(0) CHAIN(1) CHAIN(0) CHAIN(1) (mW) (dBm) | (dBm)
1 5745 122.180 161.436 20.87 22.08 283.616 | 2453 30 PASS
3 5785 115.611 159.221 20.63 22.02 274.832 | 24.39 30 PASS
5 5825 115.878 162.930 20.64 2212 278.808 | 24.45 30 PASS

Report No.: RF970829H06

136

Report Format Version 2.1.1




ADT CORP.

DRAFT 802.11n (40MHz) OFDM MODULATION:

MODULATION TYPE BPSK TRANSFER RATE 27Mbps
ENVIRONMENTAL  |25deg. C, 60%RH,
IN
PUT POWER 120Vac, 60 Hz CONDITIONS 965hPa
TESTED BY Rex Huang
PEAK POWER OUTPUT TOTAL | TOTAL | PEAK
CHANNEL |PEAK POWER OUTPUT (mW)
(dBm) PEAK PEAK | POWER | PASS/
CHANNEL |FREQUENCY
(MHz) POWER | POWER | Limm | FAL
CHAIN(0) CHAIN(1) CHAIN(0) CHAIN(1) (mW) (dBm) | (dBm)
1 5755 115.878 149.279 20.64 21.74 265.157 | 24.24 30 PASS
3 5795 109.901 157.036 2041 21.96 266.937 | 24.26 30 |PASS
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5.5.2 TEST INSTRUMENTS

5.5 POWER SPECTRAL DENSITY MEASUREMENT

5.5.1 LIMITS OF POWER SPECTRAL DENSITY MEASUREMENT

The Maximum of Power Spectral Density Measurement is 8dBm.

ADT CORP.

DESCRIPTION & MODEL NO SERIAL CALIBRATED CALIBRATED
MANUFACTURER ' NO. DATE UNTIL

R&S SPECTRUM

ANALYZER FSP40 100037 Aug. 09, 2008 | Aug. 08, 2009

NAMAS document NIS81.
expressed at approximately the 95% confidence level using a coverage factor of k=2.

are traceable to NML/ROC and NIST/USA.

NOTE:
1.The measurement uncertainty is less than +/- 2.6dB, which is calculated as per the
This uncertainty represents an expanded uncertainty

2.The calibration interval of the above test instruments is 12 months and the calibrations
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5.5.3 TEST PROCEDURE

ADT CORP.

The transmitter output was connected to the spectrum analyzer through an
attenuator, the bandwidth of the fundamental frequency was measured with the
spectrum analyzer using 3 kHz RBW and 30 kHz VBW, set sweep time = span/3
kHz. The power spectral density was measured and recorded.
The sweep time is allowed to be longer than span/3 kHz for a full response of the

mixer in the spectrum analyzer.

5.5.4 DEVIATION FROM TEST STANDARD

No deviation

5.5.5 TEST SETUP

EUT

5.5.6 EUT OPERATING CONDITION

Same as Iltem 4.3.6

SPECTRUM
ANALYZER
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5.5.7 TEST RESULTS

802.11a OFDM modulation

ADT CORP.

MODULATION TYPE |BPSK TRANSFER RATE 6Mbps
INPUT POWER ENVIRONMENTAL 25deg.C, 60%RH,
(SYSTEM) 120Vac, 60 Hz CONDITIONS 965hPa
TESTED BY Rex Huang
CHANNEL
CHANNEL | FREQUENCY RF POWER LEVEL IN | MAXIMUM LIMIT PASS / FAIL
3kHz BW (dBm) (dBm)
(MHz )
1 5745 -13.81 8 PASS
3 5785 -13.98 8 PASS
5 5825 -14.24 8 PASS
CH1
REW/ 3 JHz [MIMEMAXE e (r)
VEW 30 iz -1281 dBm
on.5 _ FeT205 dBm At 304 SWTS0s 5752173 (1Hz
Offset 0.5 dE

-i0

-0

-50

-60

-1

=795 -

|
Centex 5. 75217 (7Hz

|
150 kHz!

I
S liME A pT coRP
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CH3

ADT CORP.

Ref 205 dBrn At 304B

REW 3 kHz
VEW 30 kHz
HWTS0s

[T1] ME MAKH

Offzet 0.5 dB

|
Center 57778 GHz

1
150 1Hz!

I
Spen 1.5 Mz

Marker 1 [T1]
-13.98 dBm
5777800 GHz

p Q.

ADT CORP.

CH5

Ref 205 dBrn At 304B

205

REW 3 kHz
VEW 30 kHz
HWTS0s

[T1] ME MAKH

Offzet 0.5 dB

AJ\W“‘M & .n,.f‘*‘\ln"'WL’W\.n

iy
Ty

AT ¥

I
Center 531781 GHz

1
150 1Hz!

I
Spen 1.5 Mz

Marker 1 [T1]
-14 24 dBm
5817798 GHz

p Q.

ADT CORP.
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DRAFT 802.11n (20MHz) OFDM MODULATION:

ADT CORP.

MODULATION TYPE |BPSK TRANSFER RATE 13Mbps
INPUT POWER ENVIRONMENTAL 25deg.C, 60%RH
120V H ’ ’
(SYSTEM) OVac, 60 Hz CONDITIONS 965hPa
TESTED BY Rex Huang
RF POWER LEVEL IN 3kHz|RF POWER LEVEL IN 3kHz TOTAL
CHANNEL BW (dB rom MAXIMUM | PASS /
CHANNEL |FREQUENCY BW (mW) (dBm) POWER POWER
I bENsTY | DENSITY [Lmim @m)| FAL
CHAIN(0) | CHAIN(1) CHAIN(0) | CHAIN(1) (mW) (dBm)
1 5745 0.043 0.058 -13.67 -12.36 0.101 -9.96 8 PASS
3 5785 0.063 0.052 -11.98 -12.82 0.115 -9.39 8 PASS
5 5825 0.040 0.045 -14.01 -13.49 0.085 -10.71 8 PASS
For Chain(0): CH1
RpW M (TIMEMAH  poer1 [11]

Ref 205 dBm

Att 30 4B

SWT S s

Offset 0.5 dB

1
-20 “"..MM\A nwhuerWme'ﬂMM f’\WNMu. " W‘\ﬁwf'\j\

-i0

LAl

-0

-50

-60

-1

-1367 dBm
5742774 GHz

=795 -

|
Centey 5. 278 (7Hz

|
150 kHz!

|
Epan 1.5 Mz

ADT CORPF.
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CH3

CH5

ADT CORP.

REW 3 kHz [T1] ME MAKH
VEW 30 Mz
Ref 205 4B 4# 3048 EWTS00=

Offzet 0.5 dB

1
I P hqummmwm gt

| I 1 I
Center 577241 GHz 150 1Hz! #pen 1.5 MHz

Marker 1 [T1]
-11.98 dBm
5778404 GHz

p Q.

ADT CORP.

REW 3 kHz [T1] ME MAKH
VEW 30 Mz
Ref 205 4B 4# 3048 EWTS00=

Offzet 0.5 dB

205

-10 1

P A Avﬁmmmw_mm e,

LI lai L=

| I 1 I
Center 5 3237 GHz 150 1Hz! #pen 1.5 MHz

Marker 1 [T1]
-14.01 dBm
5822783 GHz

p Q.

ADT CORP.
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For Chain (1): CH1

CH3

ADT CORP.

205

EEW 3 kHz [T1] ME MAKH
VEW 30 kH=
Faf 20.5 dBm Att 30dB SWT 500 =

Crffzet 0.5 4B

L

B

MWMPMMNWMW gy

LR e

3

-in

=795

I 1
Clanter 5.73836 GHz 150 k=

Marker 1 [T1]
-12.36 dBm
5738405 GHz

ADT CORP.

205

REW 3 kHz [T1] MK MAEH Marker 1 [T1]

VEW 30 kHz
Ref 205 dBrn At 304B HWTS0s

Offzet 0.5 dB

1
LN WMV"WMMMNM%W oy

| I 1 I
Center 579153 GHz 150 1Hz! #pen 1.5 MHz

-12.82 dBm
5791530 GHz

p Q.

ADT CORP.
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CH5

ADT CORP.

Fef 205 4B At 304E
205 "‘

REW 3 kiz
WEW 30 iz
FWT500=

[T1] MK MATH

Cffset 0.5 dB

1

20 gy AMAYA‘WWMWWW H\VWM

Rl LS

30

v

-40

-50

-60

-0

-79.5-

I I
Centes 5 81841 GHz 150 JH=!

|
Spen 1.5 MHz

Marker 1 [T1]

-13.49 dBm
5.818440 GHz

ADT CORFP
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DRAFT 802.11n (40MHz) OFDM MODULATION:

ADT CORP.

MODULATION TYPE |BPSK TRANSFER RATE 27Mbps
INPUT POWER ENVIRONMENTAL 25deg.C, 60%RH
120V H ’ ’
(SYSTEM) OVac, 60 Hz CONDITIONS 965hPa
TESTED BY Rex Huang
RF POWER LEVEL IN 3kHz|RF POWER LEVEL IN 3kHz TOTAL
CHANNEL BW BW (dB o MAXIMUM | PASS /
CHANNEL |FREQUENCY (mW) (dBm) POWER POWER
I pENsTy | DENSITY [LiMT @m)| FaL
CHAIN(0) | CHAIN(1) CHAIN(0) | CHAIN(1) (mW) (dBm)
1 5755 0.030 0.024 -15.20 -16.16 0.054 -12.68 8 PASS
3 5795 0.030 0.021 -15.18 -16.79 0.051 -12.92 8 PASS
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For Chain(0): CH1

ADT CORP.

Att 30dB

EEW 3 kHz
VEW 30 kH=
SWT 500 =

[TL ME MAXH

205 Faf 20.5 dBm
Crffzet 0.5 4B
10
1}

-in

=795

1
Clanter 5. 7627 GHz

1
150 k=

I
Spen 1.5 MHz

Marker 1 [T1]
-15.20 dBm
5762625 GHz

ADT CORP.
REW 3 iz [TUMEMATE  ppoker 1 [T1]
VEW 30 1= -15.18 dBm
05 Fef205 dBw At 3048 EWT 500 = 5757134 GHz
’ Offset 05 dE
10
i
-0 1

-40

-50

-60

-ia

=795

|
Centex 5.78714 GHz

I
150 JeHe=!

I
Span 1.5 MHz

ADT CORP.
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For Chain (1)

: CH1

ADT CORP.

Ref 205 dBrn At 304B

REW 3 kHz [T1] ME MAKH
VEW 30 Mz
EWTS00=

Offzet 0.5 dB

nm ey

it W{JW' TV"WW y

WMW‘V“"WWW

|
Center 5. 282 GHz

1
150 1Hz!

I
Spen 1.5 Mz

Marker 1 [T1]
-16.16 dBm
5762742 GHz

p Q.

ADT CORP.

CH3

205

Ref 205 dBrn At 304B

REW 3 kHz [T1] ME MAKH
VEW 30 Mz
EWTS00=

Offzet 0.5 dB

I
Center 572712 GHz

1
150 1Hz!

I
Spen 1.5 Mz

Marker 1 [T1]
-16.79 dBm
5787126 GHz

p Q.

ADT CORP.
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ADT CORP.

5.6 CONDUCTED OUT-BAND EMISSION MEASUREMENT

5.6.1 LIMITS OF CONDUCTED OUT-BAND EMISSION MEASUREMENT

Below —20dB of the highest emission level of operating band (in 100kHz
Resolution Bandwidth).

5.6.2 TEST INSTRUMENTS

DESCRIPTION & MODEL NO SERIAL CALIBRATED CALIBRATED

MANUFACTURER ' NO. DATE UNTIL

R&S SPECTRUM

ANALYZER FSP40 100037 Aug. 09, 2008 | Aug. 08, 2009
NOTE:

1.The measurement uncertainty is less than +/- 2.6dB, which is calculated as per the
This uncertainty represents an expanded uncertainty

NAMAS document NIS81.
expressed at approximately the 95% confidence level using a coverage factor of k=2.

2.The calibration interval of the above test instruments is 12 months and the calibrations
are traceable to NML/ROC and NIST/USA.

Report Format Version 2.1.1
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ADT CORP.

5.6.3 TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer via a low lose
cable. Set RBW of spectrum analyzer to 100 kHz with suitable frequency span
including 100 MHz bandwidth from band edge. The band edges was measured
and recorded.

5.6.4 DEVIATION FROM TEST STANDARD

No deviation

5.6.5 EUT OPERATING CONDITION

Same as Iltem 4.3.6

Report No.: RF970829H06 150 Report Format Version 2.1.1




ADT CORP.

5.6.6 TEST RESULTS

The spectrum plots are attached on the following pages. D2 line indicates the
highest level, D1 line indicates the 20dB offset below D2. It shows compliance with
the requirement in part 15.247(d).
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802.11a OFDM modulation
CH1

REW 100 iz [TL]ME VIEW
VEW 300 13z
o 5 a1 205 dBrn At 3045 SWT D s
Offs=t0.5 4B
10
1
0 01 0.48 dBim |
Ww— ]
-10 ) \
a0 L2 -19.52 dBm \’\J
30 |MNM

50 g oAb st M

)“‘M

Marker 1 [T1]
045 dBm
5752000 GHz

Marker 2 [T1]
-30.00 dBm
5725000 GHz

Marker 3 [T1]
-30.99 dBm
5725000 GHz

0o DL-013 dBQ
-10

ollss |
y

80
-0
F ) .
=705 7 T 1 T T T T T ¢ &
Clentes 5707 GHz 10 MH=/ Mz T CORE
REW 100 JHz [TL]ME VIEW Marker 1 [T1]
VEW 300 Mz -0.13 dBm
20 5 Fef 205 dBm 4t 304B W M wms 5820200 CGHz
Off=t 0.5 4B Marker 2 [T1]
4219 4Bm
10 5850000 (3Hz
Marker 3 [T1]
1 -42.19 4Bm
5850000 GHz

ADT CORP.

60
-0
A ) -
T35 T T T T T T T T ¢ &\
Center 5 564 (GHz 10 MH=! Ppan 100 MH= ADT CORP.
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CH1

EBW 100 }Hz [T1] BES WIEWF Marker 1 [T1]
VEW 300}z -0.55 dBm
205 Eef 20.5 dBm At 3046 EWTds= 5705740 G3Hz
et 03 4B Mearker 2 [T1]
-31.47 dBm
10 39 680240 (7Hz
: Mearker 3 [T1]
-32.32 dBm
n-—L1048dEm 39840120 GHz
Marker 4 [T1]
-35.99 dBim
-10 38321260 GHe
g0 | 02-19.52 dlgm
3
-0 +
40 Al f h
WMMWW T
-50 TR j\.\nnlYAw Lr‘.i. .
60
-0
T35 T T T T T T T T ¢ ‘ a \
et 30 MH= 3.997 GHa SmaGE oo
REW 100 iz (TUMEVEW  pagger 1 [T1]
VEW 300}z -2.08 dBm
205 Eef 20.5 dBm At 3046 EWTds= 5785680 3Hz
et 03 4B Mearker 2 [T1]
-31.42 dBm
10 39840120 7Hz
Mearker 3 [T1]
1 -32.59 dBm
gl D1-013dFm 39 680240 GHz
Marker 4 [T1]
-36.12 dBim
-10 38321260 GHe
a0 | —RZ201 2 dfm
#
-0 +
-4 b Pl 4 ﬁ\ﬂf
;\WMWWWW SRR
2] i g MRV
60
-0
795 ¢ Q\

|
Btart 50 M=

|
3.997 Gz

|
Btop 40 GHz

ADT CORP.

ADT CORP.
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DRAFT 802.11n (20MHz) OFDM MODULATION:

For chain (0) :CH1

EEW 100 k= [T1] hAE VIEW
VEW 300 k=
205 Fef 20.5 dBm At 3048 EWT A e
Offet 0.5 dB
10
1
0 01 046 dBm |
. } W\\
0 D2 -19 54 dBEm M
] M.x #
40 " MM

o0t b, mMMM

Marker 1 [T1]
046 dBm
5748200 GHz

Marker 2 [T1]
-34.11 dBm
5725000 GHz

Marker 3 [T1]
-3360 dBm
5724400 GHz

ADT CORP.

60
-0
B ; .
=705 7 g T T T T T ¢ &
Clentes 5707 GHz 10 MH=/ Mz T CORE
REW 100 JHz [TL]ME VIEW Marker 1 [T1]
VEW 300 Iz 0.50 dBm
205 Eef 20.5 dBm At 3046 BWT 20 e 5220000 (3Hz
Offs=t 0.5 dB Marker 2 [T1]
-40.54 dBm
10 5850000 GHz
: Marker 3 [T1]
-39.54 dBm
gL DL0.5 dEm 5851000 GHz
-10 } \
g L D2-105dBn
-30 b
43
40 -
- MWWMW\‘MMMWWMN
60
-0
F ; .
=705 7 T T T T T ¢ &
Clentes 5 864 GHz 10 MH=/ Mz T CORE
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CH1

EBW 100 kiz [T1] ME VIEW
VEW 300 =
205 Ref 205 dBm Att 3048 EWTds
Offs=t 0.5 dB
10
0 01046 dgm
-10

a0 D2 -19.54 dlm

Marker 1 [T1]
-125dBm
5705740 GHz

Marker 2 [T1]
-31.53dBm
30840120 Gz

Marker 3 [T1]
-35.37 dBm
38321260 GHz

Marker 4 [T1]
-36.35 dBm
30040720 (3Hz

-30 1
B LT h)f
) MWWMWWW LR
-5 LTI
60
-0
T35 T T T T T T T T ¢ ‘ a \
et 30 MH= 3.997 GHa SmaGE oo
REW 100 iz (TUMEVEW  pagger 1 [T1]
VEW 300}z -0.95 dBm
205 Eef 20.5 dBm At 3046 EWTds= 5785680 3Hz
et 03 4B Mearker 2 [T1]
-31.02 dBm
10 39760180 (7Hz
1 Meaker 3 [T1]
-32.29 dBm
0 D105dBm 30 600300 GHz
Marker 4 [T1]
-35.65 dBm
-10 30040720 FHe
g0l D2-185dEn
#
-30 +
A0 ; o hﬂf
WWM RAL
-50 PN L L I W PO

|
Btart 50 M=

|
3.997 Gz

|
Btop 40 GHz

y Q.

ADT CORP.

ADT CORP.
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For chain (1):CH1

ADT CORP.

REW 100 k= [T1] ME VIEW Merker 1 [T1]
VEW 300 iz 163 dBm
ans Fef 205 dBm Atk 304E EWT e 5748200 GHz
Cffset 05 4B Marker 2 [T1]
-39.11 dBm
10 5725000 GHz
1 Marker 3 [T1]
D1 163 dBm ) -36.76 dBm
0 rwww'.f et ,\ 5724000 GHz
-10
D2 -18.37 dBm }
-0 /'
-30 ] W'*\' g
C|
0 WMWWWW%W«W*“ L
-50
-60
70
F
795- | | i 0 i T T i I
Clenter 5707 GHz 10 MHz SEnlllMH=z S h T CoORP
REW 100 k= [T1] ME VIEW Merker 1 [T1]

VEW 300 iz 1.20 dBm
ans Fef 205 dBm Atk 304E EWT e 5816800 GHz
Cffset 05 4B Marker 2 [T1]

-3785dBm
10 5850000 GHz
1 Marker 3 [T1]
-3785dBm
011,29 4B
0=k Wnﬁ(vw.m 5350000 GHz
o D2-187LdBn |
-3 / \ |
M
B SRy L AT A
4 Sl ANt AN A, o
-50
-60
70
F
795- | T i T i

|
Center 5854 GHz

|
Spen 100 MHz

ADT CORP.
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REW 100 k= [T1] ME VIEW Merker 1 [T1]
VEW 300 iz -1.50 dBm
ans Fef 205 dBm Atk 304E EWTd= 57705740 GHz
Offzet 05 4B Marker 2 [T1]
-31.56 dBm
10 39540120 FHz
Marker 3 [T1]
D1 163 dBm -36 08 dBm
0 35241320 (Hz
Marker 4 [T1]
-36.69 dBm
-10 39.120660 (Ha
D2-18.37 Al
a0 —
2
-30 T
401
- 50 et :JI.LAJ" L\ b e, el
-0
70
79,5 | | | | | |
Start 30 MHz 5.907 GHz/ Sop Gz s T CORP
REW 100 k= [T1] ME VIEW Merker 1 [T1]
VEW 300 iz 097 dBm
ans Fef 205 dBm Atk 304E EWTd= 57785680 GHz
Offzet 05 4B Marker 2 [T1]
-3261 dBm
10 39760180 Hz
. Marker 3 [T1]
-36.37 dBm
Dl 1294
0 — 39.200600 GHe
Marker 4 [T1]
-36.47 dBm
-10 33.321260 (Ha
0 |-02-18.71 diim
z
=30 T
40 aoo Lo 0 )*\ /{*
WWWWMW KA
i P MJKML« dosk
et Lt
-0
70
79,5 | | |

|
Btart 30 MH=

|
Shop 40 GHz

ADT CORP.

ADT CORP.
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DRAFT 802.11n (40MHz) OFDM MODULATION:
For chain (0) :CH1

EBW 100 }Hz [T1] BES WIEWF Marker 1 [T1]
VEW 100 1= -2.05 dBm
20 5 Fef 205 dBm 4t 304B W M wms 5750800 CHz
Off=t 0.5 4B Marker 2 [T1]
-24.00 4Bm
10 5725000 (3Hz
Marker 3 [T1]
1 -34.62 4Bm
0 ot merEm . 5721000 GHz
-10 W
[ | \
-0 = s A T ]
-0 1 H‘,ﬁf“} \M
40 A!“ﬁf
=50 Lo bt bt ol mmM
Lhid 3L Al ' Ll i U '
80
-0
F] ) .
=705 7 T 1 T T T ¢ &
Centex 5 679 GHz 20 MHz S Mz T CORP
EBW 100 }Hz [T1] BES WIEWF Marker 1 [T1]
VEW 100 1= -2.25dBm.
20 5 Fef 205 dBm 4t 304B W M wms 5785000 CiHz
Off=t 0.5 4B Marker 2 [T1]
-465.35 dBm
10 5850000 (3Hz
Marker 3 [T1]
1 -44.82 4Bm
0 e 5855800 (GHz
-10
[ | \
- CE 2225 dEm |
-30 nfj HM
40 MIW
-5 W“M,«MMM&NMQ&MM I
80
-0
F ; .
=705 7 T 1 T T T ¢ &
Clentes 5 867 GHz 20 ME Send0MHEz ST TR
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CH1

EBW 100 }Hz [T1] BES WIEWF Marker 1 [T1]
VEW 100 JH= -3.58 dBm.
20 5 Fef 205 dBm 4t 304B EWT4s & 705740 GHz
Offset 0.5 dB Marker 2 [T1]
-3268 dBm
10 30760180 Oz
Marker 3 [T1]
1 -35.93 dBm
il =SS dEm 38.161380 GHz
Marker 4 [T1]
-36.87 dBm
-10 38120660 GHz
-0 DE=23 1 GL
2
-0 T
-4 oty gy T }\M
WWWWW KA
Z50 | e A _n_lml ot
-6
-0
795- | , i . i | / Q\
et 30 MH= 3.997 GHa! Bl A pr core
EBW 100 }Hz [T1] BES WIEWF Marker 1 [T1]
VEW 100 JH= -3.59 dBm
20 5 Fef 205 dBm 4t 304B EWT4s 785690 GHz
Offset 0.5 dB Marker 2 [T1]
-31.64 dBm
10 30 680240 Oz
Marker 3 [T1]
1 -32.00 dBm
o 39920060 GHz
T
Tt dET Marker 4 [T1]
-35.45 dBm
-10 309440420 GHz
- Cra=2 ui:m
E:
-0 -
-4 ap P h)“}‘
WWWM T
-5 ) " St
-6
-0
-T95- J &\

|
Btart 50 M=

|
Btop 40 GHz

ADT CORP.

ADT CORP.
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ADT CORP.

For chain (1) :CH1
REW 100 k= [T1] ME VIEW Merker 1 [T1]

VEW 100 iz 226 dBm
ans Fef 205 dBm Atk 304E EWT e 5756600 GHz
Offeet 05 4B Marker 2 [T1]

-37.76 dBm
10 5725000 GtHz
Marker 3 [T1]
1 -37.76 dBm
N S — WM 5725000 GHHz
. [ | \
20 L= (0= I 1
| |
L }
-40 peo
- MWMWWWW\MMWW
60
-0
F
7952 | | ; 0 7 T i 1 i
Clenter 5679 GHz 20 MHz/ SEIMEE T e oRp
REW 100 k= [T1] ME VIEW Merker 1 [T1]

VEW 100 kH= -2.94 dBm
ans Fef 205 dBm Atk 304E EWT e 5781000 GHz
Offeet 05 4B Marker 2 [T1]

-44.15 dBm
10 5850000 GHz
Marker 3 [T1]
. -42.13dBm
0 Drlﬂvz'ngﬁ% 5856200 GHz
-10 |
0 D -22.94 dBm
-30
UL\,“ ]2
-40 Jvaw«mwli;
-50 WWMWWWWNWWW@WM
60
-0
F
7952 | | ; 0 7 T i 1 i
Clenter 5857 GHz 20 MHz/ Spen 200 MH=

ADT CORP.
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REW 1001z [TIMEVEW  pforker 1 [T1]
VEW 100 kH= -4.66 dBim
ans Fef 20.5 dBw Att 304B BWT4= 5705740 GHz
Offeet 05 dB Marker 2 [T1]
-32.124Bm
10 39840130 GHz
Marker 3 [T1]
. -34.62dBm
0 - 39 520360 (Hz
| REDEAVEL T 1 =77 Marker 4 [T1]
-35.78 dBm
-10 38321260 GHz
20 LR U.im
2
-3 £
40 PR CTAN) F’\f

MWW e

50 —bicorrptaadicne

4.
g

Lical

-60
-10
-79.5-] | | i T T T 1
Btart 30 MH= 3967 GHa! Btap 40 GH= ADT CORP.
REW 1001z [TIMEVEW  pforker 1 [T1]

VEW 100 k= -4.75 dBm
ans Ref 205 dBm Aty 304E EWTds 5785680 Hs
Offzzt 0.5 4B Marker 2 [T1]

-31.32dBm
10 39.540120 (Hz
Marker 3 [T1]
-36.58 dBm
o ] 36.241320 GHz
D1 204 dBm Marker 4 [T1]
-36.95 dBm
-10 39.040720 GHz
e WY EETY)
2
-30 T
40 PSS f\
JJ W-\MWWJW\W T
- 50 —prithrmipditin, s, I
-60
-10
-79.5-] | ; | 0 0 0
Btart 30 MH= 3967 GHa! Btap 40 GH=

ADT CORP.

ADT CORP.

Report No.: RF970829H06

161

Report Format Version 2.1.1



ADT CORP.

5.7 ANTENNA REQUIREMENT

5.7.1 STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional
radiator shall be designed to ensure that no antenna other than that furnished by
the responsible party shall be used with the device.

And according to FCC 47 CFR Section 15.247(a), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6dBi.

5.7.2 ANTENNA CONNECTED CONSTRUCTION

There two antennas provided to this EUT, please refer to the following table:

Transmitter| Antenna Antenna Antenna
Circuit Type Gain (dBi) Connector
Chain(0) Dipole 2 RSMA
Chain(1) Dipole 2 RSMA

Report No.: RF970829H06 162 Report Format Version 2.1.1




ADT CORP.

6. INFORMATION ON THE TESTING LABORATORIES

We, ADT Corp., were founded in 1988 to provide our best service in EMC, Radio,
Telecom and Safety consultation. Our laboratories are accredited and approved
by the following approval agencies according to ISO/IEC 17025.

USA FCC, UL

Germany TUV Rheinland

Japan VCCI

Norway NEMKO

Canada INDUSTRY CANADA , CSA
R.O.C. TAF, BSMI, NCC
Netherlands Telefication

Singapore GOST-ASIA(MOU)

Russia CERTIS(MOU)

Copies of accreditation certificates of our laboratories obtained from approval
agencies can be downloaded from our web site:
www.adt.com.tw/index.5/phtml. If you have any comments, please feel free to
contact us at the following:

Linko EMC/RF Lab: Hsin Chu EMC/RF Lab:
Tel: 886-2-26052180 Tel: 886-3-5935343
Fax: 886-2-26052943 Fax: 886-3-5935342

Hwa Ya EMC/RF/Safety Telecom Lab:
Tel: 886-3-3183232
Fax: 886-3-3185050

Web Site: www.adt.com.tw

The address and road map of all our labs can be found in our web site also
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7.APPENDIX-A- MODIFICATIONS RECORDERS FOR
ENGINEERING CHANGES TO THE EUT BY THE LAB

No any modifications are made to the EUT by the lab during the test.

--END---
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